TWIN- 8-S

X 01:14KE04 " CX145% AUTOMATIC:
%11-12K801  C-125" . 8-SPEED * -

11:10K801  C:105 7 8SPEED

»

.
v

11
11708K801

WHEEL HORSE

lawm & garden tractors




WHEEL HORSE C-SERIES
PARTS MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

1.1 The C-Series parts manual is divided into major sections arranged in the sequence as outlined on
the following page. Major sections are subdivided into smaller groups of parts, each with its own
illustration and illustration reference numbers.

1.2 lllustrated items are numerically keyed to the parts listing on the facing page. lllustrations are
repeated when the parts list is too long for one page. Figure numbers are located at the bottom
of each illustration and also in bold face type at the beginning of each description column. ltem
numbers are numerically keyed to their respective illustrations.

1.3 A numerical index is located at the end of the manual.

1.4  When an (X) appears in the quantity (Qty) column use only as required to meet tolerances.

2. To iocate parts

2.1 When function, use or location is known:
Refer to the List of Wlustrations to locate the proper illustration.

2.2 When part number is known:
Refer to the Numerical Index.

3. Service aids

3.1 Special notes recorded on illustrations:
Refer to available owner & repair manuals and service bulletins for detailed information.

3.2 Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3 Paint:
Refer to Section 18 — Paint.

part number 810324R1



LIST OF ILLUSTRATIONS

1

LIST OF ILLUSTRATIONS

Title Figure Number
Section 1

Frame . .. 1-1
Section 3

Mechanical Transmission - 8 Speed.......................... ... ... ... . 3-1

Mechanical Transmission - 8 Speed............................. ... ... 3-2
Section 4

Transaxle . . ... ... 4-1

Automatic Transmission .. ............... ... .. .. ... .. ... o 4-2
Section 5

Front Axle and Steering. ................ ... ... .. ... ... . ... .. ... 5-1
Section 6

Clutch, Brake and Speed Control Linkage. . ...... ... ... .. 6-1

Clutch, Brake and Speed Control Linkage. . .......... ... ... .. ... 6-2

Clutch, Brake and Speed Control Linkage. ................. .. .. ... ... ... . . ... .. . 6-3
Section 7

Hitches .. ... 7-1

Lift Linkage .. ... 7-2
Section 8

Sheet Metal and Covers ................... .. . .. ... ... ... . ... ... 8-1

Sheet Metal and Covers ......... ... ... ... .. .. . .. et 8-2

Sheet Metal and Covers ...................... .. . .. . it 8-3
Section 9

Single Cylinder Engines . ... L 9-1

Twin Cylinder Engines .......... ... . ... . . ottt g9-2
Section 10

Throttle, Choke and Fuel System .. ... 10-1

Exhaust System. ... ... 10-2
Section 11

Electiical System-Single Cylinder Models ................._. ... ... . . 1

Electrical System C-175 Twin Cylinder Model ....................... ... .. .. .. . 11-2

Head and Tail Lights . ......... .. . ... ... . .. . . ... e 11-3
Section 12

Hydraulic System .. ... .. . . 1241
Section 13

Wheels and Tires .......... ... ... ... 13-1
Section 14

Drive Belt and Pulleys ..................... ... . ... . . ... ... ... 14-1

PTO Clutch and Control........... ... .. . . . o1ttt 14-2
Section 15

SeB ... 15-1

Decals and Miscellaneous ................... . ... . .. . [ iiiiertoiien 15-2

Page

12

14
16
18

20
22

24
26
28

30
32

34

36

38
40
42

44

46

48
50

52
54

56

57

Wheel Horse Products, Inc.




SECTION 1 - FRAME

0103

Lfﬁ;WHEEL HORSE

llawn & garden tractors

Figure 1-1 Frame



SECTION 1 - FRAME

3

Part . ..
Item Number Description
Autqmatic
Mechanical

Figure 1-1
FRAME

1 109316 Frame . ... e

2 900063 | Carriage Bolt 3/8-16 X 1 ... ... ...,

3 915113 Eslok NUt 3/8-16 . ... .. ...,

4 908032 Bolt 3/B-16 X 3/4 .. .. . . .

5 920083 Lockwasher 3/8 . ... ... ... .. .

PP WW=

Wheel Horse Products, Inc.




SECTION 3 - 8-SPEED TRANSMISSION

e o 1
LUBRICANT 18 /\,/\Pf)
SAE 140 GL-5 2 QTS. ‘/«;/ ¥

i ‘ /EL
No Periodic Change Req’'d. \/“Q‘;p.

REPAIR
~ MANUAL

0320

. WHEEL HORSE

O na arden tractors

Figure 3-1 Mechanical Transmission - 8 Speed



SECTION 3 - 8-SPEED TRANSMISSION

5

Part

Item | Number Description
Figure 3-1
MECHANICAL TRANSMISSION - 8 SPEED

103916 Assembly B-Speed Transmission. . .. ... ... .. ...t

1 8163 Case-Transmission RH ... ....... ... ... ... . . i ..
2 6941 Case-Transmission LH . ... ... e
3 908043 Bolt 3/8-16 X 3 1/2 ..o e e e e e
4 908038 Bolt 3/8-16 X 2. . ittt it e e e e e e e e
5 9156113 Eslok Nut 3/8-16 ... ..ttt et e e e e e
6 943460 Allen HD Pipe Plug .. .. ... ... ... . . i e
7 943420 Sg HD Pipe Plug. . .. .. ... e e e
8 1533 Ball Bearing . ... .. ..t e e e e e e
9 1632 Needle Bearing . ........... ..ttt
10 1542 Needle Bearing . ......... ...t iiii ittt
11 9416 Needle Bearing ... ... . ... .. .. . it
12 15629 Needle Bearing .. ... ... ... .. . e i
13 100442 Seal ... e
14 100443 Seal . .. e e e
15 3915 Locating Pin . .. . . e e e e
16 1523 Needle Bearing . ..... ... ... ... ... e
17 15631 Needle Bearing . .. ...... ...ttt
18 100441 Al ... e e e
19 7201 Input Shaft . . . .. e e
20 7418 Thrust Washer . . . ... .. ... e e e e
21 7204 GBAr . . . . e
22 1518 Needle Bearing ... ....... ... ... . . ... i
23 5175 AT . . it e e e e e e e e
24 7205 Sliding Gear. . . ..... .. e e
25 7206 Reduction Gear ... .........c.uiiimit it ittt
26 T 7207 Needle Bearing .. ........... .. . ... i
27 7208 Shaft-Reduction Gear . . ... .... .. ...ttt iineenanennns
28 1243 Plug CUP . . o e e
29 5173 Gear 2nd and 3rd. ... ... ... e
30 5174 Gear 1st and ReV. . ... ...... ... . .. e
31 5615 Shift Rail-Front . ... ... ... ... s i i e
32 5616 Shift Rail-Rear . . ............ ... ittt
33 3503 Shift FOTK . . ..ottt e e
34 933156 Spirol Pin 1/8 X 1 ... e e e
35 5614 Shift Pin ... e e e e e e e e e
36 7269 | Cluster Gear With Bushings . . . . . ........... .ttt rnnennns
37 1504 Bronze Bushing .. ....... ... . ... ittt
38 3527 Reduction Gear .. ........... .t iiininminieae e
39 9840 Cluster Shaft . ... ... ... .ttt et
40 937089 Woodruff Key 3/16 X 3/4 Hardened .................c...uou...
41 4204 Gear-Reverse Idler .. ... ... .. . . .. e e
42 3909 Pin-Reverse Idler .. ... ... ... ... . .. .. i
43 1516 Bushing-Reverse Idler . . .. ....... ... ... . ..t nnnennnn
44 106447 Dipstick Assembly . ... ... .. .. .. .. .. e
45 106448 Nipple-Transmission Fill ... ... ... .. ... . . . . i
46 3912 Transmission Case Gasket . .. ............ ... .00 iiinrnion.

Automatic
Mechanical

Wheel Horse Products, Inc.




SECTION 3 - 8-SPEED TRANSMISSION

REPAIR
MANUAL

/ LUBRICANT NS T
SAE 140 GL-5 2 QTS.
No Periodic Change Req'd.

0321

w» WHEEL HORSE

. Plawn & garden tractors

Figure 3-2 Mechanical Transmission - 8 Speed



SECTION 3 - 8-SPEED TRANSMISSION 7

Part

ftem Number Description rYR—
Maechanical

Figure 3-2
MECHANICAL TRANSMISSION - 8 SPEED

47 1239 Special Set SCrew . ... ...ttt 1
48 915111 NUEt 1/48-20 . . o e e e e e e e 1
49 3577 DUSE COVET . . o i it s e i e e e e e e e e 1
50 9547 THrUSt WBSHEL . . . . o o e e e et e e e e e 1
51 102974 Gear ASSEMbIy . .. ... ... 1
52 101625 Gear 11 TOOth . . . . oo e e e e e e e e e 1
53 101626 Gear 44 TOoOth . . . it ot e e e e e e 1
54 108758 Gear Shift KRob . . . . . . e e e e e 2
55 3517 Detent Ball 1/4 Diameter . . ... ... uo oo i 2
56 106030 Detent Spring . .. ..ottt 1
57 7213 Detent BoOMt . . . .. e e 1
58 7214 Shift Shaft Hi-Low Range .. ....... ... . ... .. 1
59 7209 Shift Fork Hi-Low Range . . .. .. ... i 1
60 3517 Detent Ball 1/4 Digmeter . ... . ... ot i i 1
61 106030 Detent SpPriNg . . ..o v ittt e 1
62 106366 Shift Lever Hi-Low Range .. ... .. ... ... ... i 1
63 933184 Spirol Pin 3/16 X 3/4 .. . ... 1
64 105060 Differential End Cap . ... .. . .. oo 2
65 911423 Bolt 3/8-16 X 3 1/2 Grade 8 . ... ... ... it 4
66 107374 Special Washer-Case Hardened . . . .. ...... ... ... ... . 4
67 108881 Nut 3/8-16 High-Tensile . .. ... .. .. ... . i 4
68 105061 Differential Ring Gear 43 Tooth . ... .. ... .......... ... .. ....... 1
69 101623 Differential Pinion Gear 11 Tooth. .. ... ... ... . ... ... 8
70 101889 Differential Axle Gear . . . . . . o it e e e 2
71 105875 Rear AXIe . .. . e e e e 2
72 - 105876 Special Snap RiNG . . . .. ... ... 2
73 107595 Gear Shift Lever . . . ... ..ottt e e e e e 1
74 1001 Hi-Lo Range Shift Knob. ... ... ... .. ... .. i 1
75 A-1392 Repair Manual . ... ... .. ... 1

Wheel Horse Products, Inc.



SECTION 4 - AUTOMATIC TRANSMISSION 9

Part L.
item Number Description
Autqmatic
Figure 4-1
TRANSAXLE

1 108369 Transaxle Complete . ... ........ ... ... . . 1
2 108310 Case-Transaxle RH . ... ... ... . ... . i 1
3 108311 Case-Transaxle LH . .............. ... ... 1
4 1533 Ball Bearing 1 1/2 I.D. . ... ... .. .. 2
5 9416 Needle Bearing 1 1/8 1.D. . ....... . . ... . . . . . . 2
6 1532 Needle Bearing 1 1.D. . ... ... ... . . . 2
7 1538 Needle Bearing 3/4 1.D. . ............. 0o 1
8 1518 Needle Bearing 5/8 I.D. . ......... ... ... ... .. . . ... 1
9 6449 Seal Axle. .. ... ... ... 2
10 108357 Seal . ... 1
11 108363 Dowel Pin .. ... .. 2
12 105060 Differential End Cap. .. ....... .. ... ... . ... 2
13 105061 Differential Ring Gear 43 Tooth ... ................ ... ... 1
14 101623 Differential Pinion Gear 11 Tooth. .. ............ ... .. .. . .. ... .. 8
15 107374 Special Washer-Case Hardened. . . ... ............ ... .. . .. ... .. 4
16 911423 Bolt 3/8-16 X 3 1/2 Grade 8 ... ......... 4
17 108881 Nut 3/8-16 High-Tensile . .. ............. ... ... . ... .. .. ... 4
18 108362 Rear Axie RH-Long (13 1/8 in.) .. .......... . ... . .. . .. .. .. 1
19 108361 Rear Axle LH-Short (10 1/8 in.) .. ......... ... . .. . . . . ... .. ... 1
20 101889 Differential Axie Gear 24 Tooth . ................. . ... .. ... . . 2
21 105876 Special Snapring .. ........ ... 2
22 102974 Gear Assembly . ............. .. .. ... 1
23 101625 Gear-Pinion 11 Tooth ........ .. ... .. ... ... .. . . .. 1
24 101626 Gear-Reduction 44 Tooth. ... ................ .. . . .. . .. ... ... 1
25 9547 Thrust Washer . . .. ... ... ... 1
26 109370 Shaft . ... 1
27 108359 Gear 44 Tooth . ....... ... ... ... 1
28 108358 Gear 22 Tooth .. ......... ... . 1
29 837099 Woodruff Key 3/16 X 1 1/8 Hardened. ................... ... .. 1
30 7956 Thrust Washer. . ... ... ... .. ... 1
31 108312 Gasket-Case. . . ........... ... 1
32 109367 Bracket-Brake. . .. ... ....... ... ... 1
33 908040 Bolt 3/8-16 X 2 1/2 ESlOK . ..o oo 1
34 908035 Bolt 3/8-16 X 1 1/4 Eslok . ..... ... 1
35 908143 Bolt 3/8-16 X 5. ... ... 1
36 908042 Bolt 3/8-16 X 3. ... ... . .. 2
37 915113 Nut 3/8-16 ESlok .. ....... ... .. 3
38 106448 Filler Tube ... ....... ... .. . 1
39 106446 Dipstick . . ... ... 1
40 843460 | Allen HD Pipe Plug 1/4 .. ........... ..o 1
41 810243R1 Repair Manual . .. ..... ... ... . .. . ... ... 1

Wheel Horse Products, Inc.



10 SECTION 4 - AUTOMATIC TRANSMISSION

SERVICE (R & R) & ADJUSTMENTS
(Neutral/Friction) - Refer to Repair Manual

21

Service Interval 100 Hrs./1 Year
18 With Ol Change

FROM HYDRAULIC
VALVE

18\ - ;/H Use Puller
Mﬂ to Remove -
DO NOT

1

Check Point -
30-90 PSI

3 TO HYDRAULIC
VALVE

25 DO NOT MEASURE Pressure Ahead of
Valve Unless Relief Valve Set to

24 700 PSI is Part of Gauge System ':AEA';QAL‘:;L

%k internal Service Not Authorized at Time of Publication

# WHEEL HORSE

Charge Pressure

0419

|

VO lawn & garden tractors

Figure 4-2 Automatic Transmission



SECTION 4 - AUTOMATIC TRANSMISSION

To Ease Oil Fill, Remove One Bolt or Use

Automotive Trans. Fluid Filler

S

REPAIR

LUBRICANT
MANUAL

SAE 10W-30 or 10W-40

System Capacity & QTS.
Approx. Refill Capacity 3.56~4 QTs.
Service Interval 100 Hrs./1 Year

0418

‘WHEEL HORSE

laaw 1y & 5 rden tractors

Figure 4-1 Transaxle



SECTION 4 - AUTOMATIC TRANSMISSION

11

Part ..
Item | Number Description :
Automatic
I Mechanical
Figure 4-2
AUTOMATIC TRANSMISSION

1 108368 Pump & MOtOr . . .o e e e e e e e e
2 108320 Gear 22 ToOth .. .. .ottt e e e e e e
3 108366 Spacer-Drive Gear . . ... ... .o i e e
4 936121 ET 2T o LT Vo [
5 108319 GaASKET . .« o it e e e e e
6 908143 Bolt 3/8-16 X 5. ...ttt e e e e e e e e
7 908040 Bolt 3/8-16 X 2 1/2 ESlOK ... oot i it i e e e e e e e
8 911429 Bolt 3/8-16 X 6 172 . . i e e e e e e e e e
9 915113 Nut 3/8-16 Eslok ... ..t i i e e e e e e e e
10 108329 Control Plate . . . ... .. .o e e e
1" 108325 Cam Follower Arm . .. ... . e e e e e e e e
12 937009 Woodruff Key 1/8 X 5/8 ... .. .. e
13 920011 Washer 1/2 SAE . ... . e e e
14 915115 Eslok NUt 1/2-13 . .. e e
15 108326 Spacer (Long) ... ...
16 108327 Spacer (Short) . . . .. . . . e
17 100365 Washer-Spring Disc . . ... ... ... .. e
18 100305 Washer-Friction . . .. ... ... . . e
19 108333 Cam-Speed Control . ... ... ... . . . e e
20 100309 SDACEr . . . . e e
21 108881 Locknut 3/8-16 Hi-Tensile . . . . . . . . . . ..
22 106661 Eccentric Cam . . . . . . e
23 908019 Bolt 5/16-18 X 1 Eslok . ... ... ... . . . .. .
24 108317 Tube-SUCION . . . . . . e e
25 108364 Fitting (With 973620 O-Ring) .. ........ . ...t
26 109377 Tube Assembly . ... ... .. ...
27° 108365 Elbow (With 973370 O-Ring) ... ... .0 i e
28 108323 Base-Oil Filter . . .. ... .. ... . . e
29 908017 Bolt 6/16-18 X 3/4 . . . . . . . e
30 920082 Lockwasher 5/16 . . . .. .. .. . e e e
31 943460 Plug 1/8 NPT .
32 108335 Oil Filter . ... e e
33 5991 4 €7 T
34 |810243R1 Repair Manual . .. ... ... ... . ... . . . . . e

_ a2 a NN AN 2 e a0 a N =2 aNN D o e e et W)t e N a2

Wheel Horse Products, Inc.



12 SECTION 5 - FRONT AXLE AND STEERING

30

28\‘8

— \\/31

Shim for 0-.0156 in.
Shaft End Play

B, CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

e WIEEL HORSHE

0505

v na cardentiractors

Figure 5-1 Front Axfe and Steering



SECTION 5 - FRONT AXLE AND STEERING 13

Part

Item Number Description
Autqmatic
Moechanical

Figure 5-1
FRONT AXLE AND STEERING

1 5638 o e 1 1
2 1030 Grease Fitting qwalght . ... 2 2
3 1481 Grease Fitting 45 Degree. ...l 1 1
4 6216 oy e Plate 1 1
5 908015 koG8 X 1/2 I 1 1
6 920082 roasher §/16 ... 1 1
7 105967 From gpindle RH..... .. I 1 1
7 105968 e SPindle LH ... 1 1
8 5618 GGt 1 1
9 104822 Special Snap Ring o 2 2
10 102592 T Rod RH. 1 1
10 102593 e PRSI 1 1
11 915002 e Nt 3/B-20 4 4
12 6472 Flanged BeaNing L 1 1
13 908032 P8 X 3/a 2 2
14 915113 e Nt 3/816 .. 2 2
15 6469 Lower peoering Shaft . .. ... 1 1
16 5210 Shim Washer 3/4 X 015 XXX | XXX
17 1278 Shim Washer 3/4 X 080 . XXX | XXX
18 932035 Cotter Pin 3/16 X 1 Va o 1 1
19 109733 g Support . 1 1
20 808036 Bolt 3/8-16 X 1 V2o 2 2
21 915113 e MUt 3/8-16 . 2 2
22 1481 Grease Fitting 45 Degree. . ... ...l 1 1
23 6397 Bearing-Lower Steering Shaft ... ... Il 1 1
24 101442 Bearing-Upper Steering Shaft ... LIl 1 1
25 . 106177 Upper phoering Shaft. ... I 1 1
26 1085 Coliar-Upper oeering Shaft ... Il 1 1
27 909848 Set Screw 1/4-20 X V& Cup Pr.. 1 1
28 108041 Botond Wanlacy e L 1 1
29 7896 e Washer .. 1 1
30 106055 S8 Wheal .. 1 1
31 933221 Sl Pin 1/4 X 2. 1 1

Wheel Horse Products, Inc.




14 SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

BRAKE ADJUSTMENT
m Set Park Brake
s Tighten Nut so Rear
Wheels Skid When
1 Tractor Pushed
s Tighten 1/2 Turn More
m Brake Band Should not Not
Drum When Released

-/77 /

(o /A
(ef /5

3 : Position on Rod Controls

Y
~——44 Angle of Pedal - Adjust
to Suit Operator

0639

» WHEEL HORSE

0O, lawn & garden tractors

Figure 6-1 Clutch, Brake and Speed Control Linkage



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 15

Part o
Item Number Description :
I Autqmatlc
. Mechanical
Figure 6-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 106719 Nogeg DIUM 1
2 908032 Nylok Bolt 3/8-16 X B4 1
3 2844 Spocial Washer ... 1
4 9593 By pand L 1
5 808002 Bolt 1/4-20 X B 2
6 820081 Bocenvasher 1/4 . 2
7 9598 o Plate I 1
8 103599 garelutoh I 1
9 103323 CoparBrake 1
10 0848 | oyt e 2
11 909848 Set Screw 1/4-20 X V4 Cup Pt T 2
12 Tagg | owed Washer ... .. [ T I 1
13 1278 Shim Washer 34 X 080 ... XXX
14 103347 G RO LT 1
15 932008 Cotter Pin 3/32 X 34 1
16 107977 Sy pler AT L 1
17 933190 Spirol Pin 5/32 X 1 V& oo 1
18 105896 Nyioor waod AT - 1
19 920248 o Washer 3/8 . ... 1
20 932016 Cotter Pin 1/8 X 34 1
21 3765 Shim Washer 12 X030, ... XXX
22 101161 Trunnion-Clutch Rod. ... Il 1
23 103543 Bell Crank-Brake binkage ...l 1
24 7879 oD o r L 2
25 920011 Moy 2 SAE. I 1
26 106417 Rod-Bell Crank VOt 1
27 .926694 S.T. Bolt 5/16-18 XB/8 1
28 105900 Brahe, modRear 1
29 105886 Nt odhFront 1
30 820248 o asher .. L 3
31 8320186 Cotter Pin 1/8 X S 1
32 915663 o L 3/8-16 1
33 833504 o Cotter . L 2
34 106451 o0 Brake Lever .. 1
35 6820 Sben T LTI 1
36 102025 o o 616 s L L 1
37 908037 Bolt 3/8-16 x 1 B4 e 1
38 920009 Cporer 3B SAE. ... 1
39 102809 SPeTal Nt 1
40 107677 SvngrBrake Return . ... [ 1T 1
41 103628 Spring-Parking Brake Return ...l 1
42 7451 Spasig o eI 1
43 106193 Special Bolt 3/8-16 X 1 V2 oo 1
44 915113 ot ar 37816 1
45 109364 S BT 1
48 108035 Spoog Cleh Return .. 1
49 920225 SproPpaasher L 1
50 933267 Spiro! Pin 3/16 X 1 V& 1
51 920009 Washer 3/8 SAE..... LI 1

Wheel Horse Products, Inc.



16

SECTION 6 - CLUTC

H, BRAKE AND MOTION CONTROL LINKAGE

Align Detent with Lever
After Neutral is Set

Figure 6-2

LENGTH ADJUSTMENT
See Repair Manual +810243R1

». WHEEL HORSE

0637

O awn & garden tractors

Clutch, Brake and Speed Control Linkage



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 17

Part .,
Item Number Description
I Autqmatic
Moechanical
Figure 6-2
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE

1 108332 Motion Control Leer 1
2 6129 Knob-Motion Controf binkage ... ... 1
3 106319 Detent-Motion comrol Lever ... Il 1
4 908015 Bolt 5/16-18 x W2 2
5 915112 Eslok Nut PGB 2
6 5983 RS e 2
7 5701 oL 2
8 100304 o Beiok 174gg L 2
9 815111 00 g, 7420 eI 2
10 108905 Rod Gomr T L 2
11 108304 Bot A K aja 1
12 908003 Boit 1/4-20 x S 1
13 108496 Pivot Rod-Motion Control Lever ... [l 1
14 926694 S.T. Bolt 5/16-18 XS/B oI 1
15 916234 Com B 20 L 1
16 100656 Cam P LT 1
17 5701 Lot a B s 3
18 820122 Lockwasher 1/4 PXtTooth 1
19 915113 Eslok Nut o b0 T 1
20 106325 i poreae Lever . 1
21 100489 Grip-Parking Brake LEVEr 1
22 908037 Bolt 3/8-16 X 1 b 1
23 102025 Sheoan Fianes Ny 1T 1
24 102809 Special rlanged Nut. 1
25 1230 o it 1
26 108716 Bot 3o X 3 g 1
27 908035 Bolt 3/8-16 X 1 VA 1
28 920039 Wave Waspel 81+ L 2
29 "108472 Spaver MO LT 1
30 108717 Wasmm 73 S 1
31 920011 hatr /2 SAE- T 1
35 106369 Wonss Washey | L 1
36 108473 Sprimg oS 1
37 107938 ot S/ X J T 1
38 908005 Ealok N sk 5 L 1
39 915111 Eslok Nut 1/4 X 20 2
40 106368 Wave Washar L 1
41 110066 Cotter B s s o 1
42 932001 Cotter Pin 1/16 X 34 I 1
43 7434 Spacer o) e LI 1
44 106450 Smoc Boft /116 5 1
45 106193 Special Bolt 3/8-16 X 1 V2o 1
46 8722 Kot 11T 1
47 8693 Serow ¥10.34 X1 gt e 1
48 911747 Screw #10-24 X PME 1
49 106360 Wasner 13 S e 1
50 920011 By 2 SAE. T 1
51 7879 Wasal 5/ SR e 1
52 920009 Bor sy SAE e L 1
53 908007 Bolt 1/4-20 X 1 V2o 2
54 920007 S Nt gL 2
55 915083 SN VERE 1




18 SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

BRAKE ADJUSTMENT
m Set Park Brake in First Notch
s Tighten Nut to Compress Spring Colls
a Back Oft 1/2 Turn
s Brake Band Should Not Drag
on Drum when Released

"WHEEL HORSE 0638

(*] lawn & garden tractors

Figure 6-3 Clutch, Brake and Speed Control Linkage



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 19

Part

Item Number Description FY—
I Maechanical .

Figure 6-3
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE

1 102747 Brake/Return To Neutral Pedal....................... ... 1
2 6254 Capng - 2
3 1085 O et e LT 1
4 909848 Eslok Set Screw 1/4-20 X 1/4 CopPt ... T 1
5 4064 QPBCOr e 1
6 103125 spngBrake Return ... . LIl 1
7 109372 e Rod-Front ... 1
8 932017 Cotter Pin 1/8 X Voo 1
9 915663 ot 31816 ... 1
10 820009 Spooher 3/8 SAE.. ... 2
11 108680 SO - 1
12 933503 eain Cotter L 1
13 106719 e DIUM - L 1
14 2844 poocial Washer ... .. 1
15 908144 Bolt 3/8-16 x 4 V2 o 1
16 808034 ek Bolt 3/8-16 X 1. LTI 1
17 109371 e Band 1
18 109366 powe VOt Amm L 1
19 109356 B8 e 1
20 908036 Bolt 3/8-16 X 1 V2o 1
21 915113 e Nt 3/8-16 1
22 920039 Waser 3/8 US. 1
23 920009 Comsher 3/8 SAE. .. 2
24 932008 Cotter Pin 3/32 Xx 34 2
25 1278 Shim Washer...... L 1

Wheel Horse Products, Inc.



SECTION 7 - HITCHES AND LIFT LINKAGE

0708

» WHEFEL HORSE

. Mlawn & garden tractors

Figure 7-1 Hitches



SECTION 7 - HITCHES AND LiFT LINKAGE 21

Part .,
Item Number Description
Auto_matic
Figure 7-1
HITCHES
1 101711 Front Hitch oG- 1 1
2 105859 og 1T Hieh I 1 1
3 101750 oG Front i Loy 1 1
4 101751 Rod-Front Hitch bock. 1 1
5 105797 Foah LI 8 8
6 101707 Sprimg | 1 1
7 8616 ook o 2 2
8 105316 Do e I 2 2
9 1644 Shatrane Ly 1 1
10 105269 Shaft-Drawbar R 1 1
11 879120 oy T 2 2
12 5618 e g e LT 2 2
13 1813 anpin Gotter 11T TT 1 1
14 933505 MG o e 1 1
15 102644 o0 M 2 2
16 102672 Rod-Mid Hitch POk T 1 1
17 102639 Loci 9 Mo 1 1
18 101017 Bort 3/8.36 X} 1 1
19 908034 Falok o ok L 4 4
20 915113 SNt 3/B16 I 4 4

Wheel Horse Products, Inc.




22 SECTION 7 - HITCHES AND LIFT LINKAGE

Use to Hold Snowthrower/Blade

N Above Ground, or to 40 /\

Trunnion Position for!’
All Attachments

Extra Lift Height, /
Snow Blade Only /

k Generator Coat Shaft with Anti-Rust
Rear HItcthlller%,/ N Compound. Texaco "L

or—""_
Lift Cable \ / Light Code 1976, or /?
20 Equivalent 3 ®
LENGTH ADJUSTMENT by

32/@
Set to Have Mower Bumpers 52/'
Hit Footrests at Full Lift 3 I ©
Lo ; S zs//@@
u—" 21 51

Snowthrower

Snow/Grader Blade

D

\
Mower Lift /

@
/ « N3 ‘
|
Mid-Mount Cultivator 25

® WHEEL HORSE

O luwn & garden tractors

0723

Figure 7-2 Lift Linkage



SECTION 7 - HITCHES AND LIFT LINKAGE 23

Part .
Item Number Description
‘ Autqmatic
Mechanical
Figure 7-2
LIFT LINKAGE
1 108563 Lift Lever (Includes Items 46, 47, 48) .. 1
2 106257 Sormg o L 1
3 8130 Sprng Retainer ... 1
4 3624 D e Ty e 1
5 933148 Spirol Pin 1/8 X V2 oo 1
6 6542 o e bever e 1
7 105316 g SBp 2
8 4944 G Button 1
9 109320 i R SRR SRR 1
14 933507 Wacam COUer L 2 2
15 820017 By 10 SAE. L 3 3
16 106269 Pt 4T 2 2
17 106414 otanr -+ 1
17 106414 Koo s L 2
18 1121 Key 1/4 Sq X 1 316 1 1
19 106218 ek I 1 1
20 104627 O s T 1 1
21 933504 A Coter 1 1
22 106522 Bt Biae s L 1 1
24 908019 Washo 18 X 1 1
25 920008 a2 08 1 1
26 915112 et B/1618 1 1
27 102373 oo e 1 1
28 6229 Bomnd T 1 1
29 5701 e oL 1 1
30 105845 ClmecRigar Lift Cable .01 1
31 108903 e e L 1 1
32 920083 | Lockwasher gL 2 2
33 908032 Boit 3/8-16 X 34 2 2
34 106354 Conaraight Control L 1
35 932016 Cotter Pin 1/8 X 34 s 1
36 920228 Hora) Washer ... 1
37 106345 Height Control Casting ... 1
38 808019 Soave, 0718 X 3
39 106258 i Garr e 1
40 5280 o bt Control.... LI 1
41 106411 ST KL e 1
42 926694 S.T. Boit 5/16-18 X /8 1
43 920008 et 8 SAE 2
44 915112 S gt SA16 18 3
45 926696 S.T. Bolt 5/16-18 XTI 2
46 108565 Sy i 1
47 933268 ol e 1
48 933230 tpi Conay 7L 1
49 933506 o GoNer 1
50 933507 Tebomectter 1
51 108315 Tube-Rear Lift Cable 1
52 8830 COMP 1

Wheel Horse Products, Inc.




- 24

SECTION 8 - SHEET METAL AND COVERS

WHEEIL HORSE

0862

TQ awn & garden tractors

Figure 8-1 Sheet Metal and Covers




SECTION 8 - SHEET METAL AND COVERS 25

Part

item | mNumber Description —
l Maechanical |

Figure 8-1
SHEET METAL AND COVERS

1 108049 HOOA . . . e e e e e e e e 1 1
5 108134 £ 1.2 T 1 1
6 923785 Pop Rivet 1/8 X 294 . ... .. . i i e it e i 4 4
7 923787 Pop Rivet 1/8 X 419 ... . .. i i ittt et ie e 2 2
8 106825 Hood Latch and Clip ... ...... ... . ...t 2 2
9 920007 Washer 1/4 SAE . . .. ... it e e e 4 4
10 915111 Eslok Nut 1/4-20 . ... . it e e et e st e i 4 4
11 108590 Bracket Hood Pivot LH . ... ... .. ... . . ...t 1 1
11 108589 Bracket Hood Pivot RH . . ... ... . . .. . . i 1 1
12 915113 Eslok Nut 3/8-16 . . . . . . . e e 2 2
13 9165111 Eslok NUt 1/4-20 . ... .. . it e e e e e e e 4 4
14 108588 Bracket Hood Support . ... . ... ... ... e e 2 2
15 908003 Bolt 1/4-20 X 3/4 . .. ... e e 4 4
16 908032 Bolt 3/8-16 X 3/4 .. . . . .. e e 2 2
17 900015 Carriage Bolt 1/4-20 X 3/4 . .. . . .. . . . e 4 4
18 108599 BUSHING . . . . e e e e e e e 2 2
20 102168 Screw H10-16. . . . . .. e e 4 4
21 108117 Control Panel . . ... .. . . e e e e 1
21 108118 Control Panel. ... ........ .. .. . . ... e e 1
22 108116 Backing Plate. . ... ... ... ... e 1 1
23 5442 Speed NUL. . . ... e e e 4 4
24 926694 Bolt 5/16-18 X B/8 . .. . . . e 3 3
26 109315 CoNSOole . . . . e 1 1

Wheel Horse Products, Inc.



+ 26

SECTION 8 - SHEET METAL AND COVERS

3

i

Figure 8-2

WHEEL HORSE

lawn & garden tractors

0865

Sheet Metal and Covers




SECTION 8 - SHEET METAL AND COVERS 27

Part

Item Number Description —
l Mechanical

Figure 8-2
SHEET METAL AND COVERS

1 109314 Hoodstand . . . . . .. ... . e e 1 1
2 106209 Belt Support Bracket . .. ....... ... . 1
3 106261 Belt Bracket . . .... ... .. ... . 1

3 108537 Belt Bracket . .. ... ... ... ... 1
4 926694 S.T. Bolt 5/16-18 X 5/8 . . . .. . .. e 1 4
5 107007 Battery Support Bracket. .. .. ... ... . ... ... 1

5 110095 Battery Support Bracket. . . ... ... . ... . ... ... .. 1
6 900036 Carriage Bolt 5/16-18 X 5/8 . . .. .. i e e 4 4
7 9156112 Eslok Nut 5/16-18 . ... ... .. . .. 4 4
9 106342 Front Plate C-85, C-105, C-125, C-145 Only . . .. .. ... ... ... .... 1 1
9 107400 Front Plate C-175 Twin Only .. ... .. ... ... .. .. .. 1 1
10 8926694 S.T. Bolt 5/16-18 X 5/8 . . .. .. e 6 6
11 106454 Bdge Trim . ... ... . 1 1
12 926694 S.T. Bolt 5/16-18 X B/8 . . ... . 4 6
13 109323 Side Cover LH . . ... ... . ... ., 1

13 109322 Side Cover LH . . .. ... . ... 1
14 910837 Screw 1/4-20 X B/8 .. . .. 6 4
15 107069 Speed Nut. .. ... ... . 2 2
16 106250 Dust Cover . .. .. .. 1 1
17 926694 S.T. Bolt 5/16-18 X 5/8 . . .. . .. . 4 4
18 104248 Grommet . . . . . .. e 1 1
19 107608 Shift Cover Plate . .. . .. .. . .. .. 1

19 110092 Shift Cover Plate . . .. ... ... . ..., 1
20 108057 Hood Stand Plate .. ... . ... . . . . . . 1
21 110093 Hood Stand Plate ... ... ..... . ... . ... ... 1
22 920009 Washer 3/8 SAE . .. . ... ... 2 2

Wheel Horse Products, Inc.




28 SECTION 8 - SHEET METAL AND COVERS

23— A
=" Ny

0863

WHEEL HORSE

0 lawn & garden tractors

Figure 8-3 Sheet Metal and Covers



SECTION 8 - SHEET METAL AND COVERS

29

Part ..
Item Number Description
Figure 8-3
SHEET METAL AND COVERS
1 107975 Belt Guard C-85, C-105, C-125 Only . ... ......... .. ..
1 107619 Belt Guard C-175 Twin Only . . .. ... ... . . . i
1 107975 Belt Guard C-145 Only ... ... ... .. ... ... it
2 910837 Screw 1/4-20 X 5/8 . ... ... ..
3 908017 Bolt 5/16-18 X 3/4 . . . ... . .
4 926694 S.T. Bolt 5/16-18 X 5/8 .. ... ... . .
5 106352 Lower Belt Guard . .......... ... ... . . . . ..,
6 106222 Foot Rest RH .. ... ... . ... .. . . .
7 106223 Foot Rest LH .. ... ... .. . . . . .
8 1070869 Speed NUt. . .. ..
9 900036 Carriage Bolt 5/16-18 X 5/8 .. .. ... . ... .
10 915112 Eslok Nut 5/16-18 . ... ... ... .. . .
11 7456 Clamp . . o
13 106264 Footrest Pad .. ... .. .. . .. ..
14 107951 Fender Bracket-Front .. . ... ... .. ... . .. .. . .
15 908017 Bolt 5/16-18 X 3/4 .. . . . .. ..
16 920008 Washer 5/16 SAE. . ... ... . ... . ..
17 109954 Support Bracket-Belt Guard . ............. ... ...
18 108897 Fender Support Bracket . ... .... ... ... .. ... . ... ... ...
19 108464 Fuel Tank Support LH ... .. ... ... . . .. . ..
20 106236 Fuel Tank Support RH . ... .. ... ... .
21 908016 Bolt 5/16-18 X 5/8 .. . ... ... . .
22 109127 Fender . . . . .. ... e
22 107785 Fender . . . ... ..
23 926696 S.T. Bolt 5/16-18 X 7/8 . . . ...
23 926698 S.T. Bolt 5/16-18 X 1 /8 ... . ... . i,
24 920008 Washer 5/16 SAE. . . ... ... ... . ... .
24 920038 Washer 5/16 US. .......... e e e e e e e
25 106557 Reflector C-85, C-105, C-125, C-145 Only. . ... .................
26 910808 Screw #10-32 X 5/8 C-85, C-105, C-125, C-145 Only ...........
27 920079 Lockwasher #10 C-85, C-105, C-125, C-145 Only. . ... ...........
28 915551 Nut #10-30 C-85, C-105, C-125, C-145 Only .. .. ... ... ..o .....
29 109193 Poprivet 3/16 X .57 Aluminum C-85, C-105, C-125, C-145 Only . . ..
30 920004 | Washer #8 (Use With Poprivet). . ... ............0ouuuununnn.. .
31 518211 Rubber Pad . . ......... ... . . . . . e

Autqmatic
Mechanical

PERBRBANDE B S R L L LANNSNNATRANS s oo aaa

N

Wheel Horse Products, Inc.




- 30

SECTION 9 - ENGINES

¥

Oit Change - 25 HRS.
MqAIr Filter -~ 25 HRS.
Spark Plug - 100 HRS.
8 HP - J-8, Gap .025

Point Gap (All) - .020

¥ Replace 100 HRS.

10-14 HP - H-10,Gap .035

SERVICE INTERVALS

See Owners Manual for
Oil Specs. & Service

P d
rocedures OIL CAP.

8 HP 1 1/4 Qts.
10-14 HP 1 1/2 Qts.

/3

)
B

N

5
ENGINE RPM 2‘0 9 @4/
8 HP 10-14 HP 17
At 0
idle 1750 2100 ®
Governed Max. 3500 3400 "’(9o > >
BASIC CARB. SETTINGS

Idle Vaive 1 1/4 Turns
Main Valve 2 Turns

Refer to Kohler Manuals for all Service & Adjustment Procedures

0867

W WHEEL HORSE

Figure 9-1 Single Cylinder Engines



SECTION 9 - ENGINES

31

Part ..
Item Number Description
Figure 9-1
SINGLE CYLINDER ENGINES

1 108378** Engine-8BHP Kohler K-181S Spec PS-30743D (Early Production). .. .. ..
1 1099724+ Engine-8HP Kohler K-181S Spec PS-30803 (Later Production)........
2 |1108828** Engine-10HP Kohler K-241AS Spec PS-46812D ..................
2 1108829+* Engine-12HP Kohler K-301AS Spec PS-47762D .. ................
2 ]108830** Engine-14HP Kohler K-321AS Spec PS-60373D ..................
3 102371 Coil Mounting Plate C-85 Only ... ... .. ... .. ... ... .. .. ........
4 908034 Bolt 3/8-16 X 1 C-85 Only .. .........ouiiiiiiian..
5 920083 Lockwasher 3/8 C-85 Only ... ...... ... .. ...
6 943341 Pipe Nipple 1/2 X 1 1/2 C-85 Only . ..... ... ... ... ...
7 106435 Pipe Cap C-85 Only ........ ... . .. .. i,
10 107379 Pipe Cap 1/4 C-105, C-125, C-145 Only . .. . . ..................
11 106425 Engine Cradle C-105, C-125, C-145 Only . ... . ..................
11 110065 Engine Base C-85 Only . . ...... ... .. ... .. ...
12 908038 Bolt 3/8-16 X 2 C-85 Only . ...... .. ... ... ...
13 106430 Spacer C-85 Only ... ... ... . ..
14 915113 Eslok Nut 3/8-16 C-85 Only. . ... .. .. ... . ... ..
15 908032 Bolt 3/8-16 X 3/4 C-105, C-125, C-145 Only ... ...............
16 920083 Lockwasher 3/8 C-105, C-125, C-145 Only . . ... ................
17 908002 Bolt 1/4-20 X 5/8 C-105, C-125, C-145 Only ... ...............
18 108309 Isolation Mount C-105, C-125, C-145 Only .. ... ... ... .........
19 915111 Eslok Nut 1/4-20 C-105, C-125, C-145 Only. . . ... .. ... .........
20 908037 Nylok Bolt 3/8-16 X 1 3/4 C-105, C-125, C-145 Only. .. ... ......
21 920249 Special Washer C-105, C-125, C-145 Only . .. .. .. ...............
22 106432 Engine Mounting Block-Rear C-105, C-125, C-145 Only ... ... .... ..
23 9039885 Allen HD Set Screw 3/8-16 X 1 3/4 C-105, C-125, C-145 Only .. ..
24 915113 Eslok Nut 3/8-16 C-105, C-125, C-145 Only. . . .................
25 106431 Engine Mounting Block-Front C-105, C-125, C-145 Only. . ... .......
26 908034 Bolt 3/8-16 X 1 C-105, C-125, C-145 Only ... .................
27 920083 Lockwasher 3/8 C-105, C-125, C-145 Only . . ... ...............
28 109318 Hose C-105, C-125, C-145 Only ... ... ... ... ... .. ... .. ... ...
29 109319 Retainer C-105, C-125, C-145 Only .. ....... .. ... ... .. ...
30 908033 Bolt 3/8-16 X 7/8 C-105, C-125, C-145 Only .. ................
31 920009 Washer 3/8 SAE C-105, C-125, C-145 Only .. ..................
32 908034 Bolt 3/8-16 X 1 C-85 Only ............ ... i,
33 915663 ES. Nut 3/8-16 C-85 Only ............ ...,

* *Engines and Engine Parts Are Available Through The Engine Manufacturer’%
Distribution System, Using The Model and Spec. Numbers Shown Above,

WHEEL HORSE Part Numbers Are Listed For Cross Reference PurposesL
Only; Engines and Engine Parts Are Not Available Through The WHEEL
HORSE Distribution System.

Automatic
Mechanical

XXX
XXX
XXX
XXX

XXX

=L D RN WN AR~ AEDN

Wheel Horse Products, Inc.



32

SECTION 9 - ENGINES

Governed Max. 3400

BASIC CARB.SETTINGS
idie Valve 1 Turn
Main Valve 2 1/2 Turns

Alr Fllter - 25 HRS.

Point Gap .020

ENGINE RPM
idie 2100

Refer to Kohler Manuals for all Service & Adjustment Procedures

» WHEEL HORSE

SERVICE INTERVALS
Oil Change - 25 HRS.
OIL CAP. 1 3/4 Qts.

(Replace 100 HRS.)
Spark Plug - 100 HRS.
BL-15Y, Gap .025

0968

DO awn & garden tractors

Figure 9-2 Twin Cylinder Engines




SECTION 9 - ENGINES

33

Part ..
item | Number Description
Automatic
I Mechanical
Figure 9-2
TWIN CYLINDER ENGINES
1 110089** Engine 17 HP Kohler KT-17 Spec PS-24223 .. ....... . ..........
2 108914 Engine Cradle . ... ... ... . .. .. it e e
3 908035 Bolt 3/8-16 X 1 1/4 . . . . . . e e
4 920009 Washer 3/8 SAE. . ... ... .. i e
5 915113 Esiok Nut 3/8-16 . . . .. . .. i e e
6 108309 Isolation Mount . . . . .. .. .. e e
7 908002 Bolt 1/4-20 X 5/8 . . ... .. e e
8 915111 Eslok Nut 1/4-20 . . . . . . .. ... . e
9 908037 Nylok Boit 3/8-16 X 1 3/4 .. .. . . . .. . i i
10 920249 Special Washer . ... ... ... .. . . . e,
11 106504 Engine Mounting Block - Front ... .......... .. ... .. ... .. ... ...
12 106503 Engine Mounting Block - Rear .. ....... .. ... .. .. ... .. ... .....
13 908034 Bolt 3/B-16 X 1. .. .. i e
14 920083 Lockwasher 3/8 . . ... .. .. . ... .
15 943322 Nipple 3/8 . . .. e
16 943023 Elbow 3/8 90° . . ... . .
17 943334 Nipple 3/8 X 4 1/2 . .
18 5224 Cap 3/8 .. e e
19 909885 Allen HD Set Screw 3/8-16 X 1 3/4 .. . . ... . .. . . . .. .. ...
20 915113 Esiok Nut 3/8-16 .. ... ... . . .. . e
21 960152 Whizlock Bolt 1/4-20 X 5/8. .. .. .. .. . ..
22 915111 Esiok Nut 1/4-20 ... .. . .. .. ...
23 920007 Washer 1/4 SAE . . . .. .. .. ...
24 106864 Muffler Shield . . . . . . .. .. . . e
25 110079 Heat Shield . . . . ... . . ... e
26 935103 Plug Button . . . . ... . e e
28 -107069 ChHp 1/4-20. . . . o
29 960010 Whiziock Nut 5/16-18 . ... . ... . . e

**Engines and Engine Parts Are Available Through The Engine Manufacturer's{
Distribution System, Using The Model and Spec. Numbers Shown Above.

WHEEL HORSE Part Numbers Are Listed For Cross Reference Purpose#
Only; Engines and Engine Parts Are Not Available Through The WHEEL
HORSE Distribution System.

X

WN 2 28 b s NN S 2 aa NN A bRROOMD S M X
%4

Wheel Horse Products, Inc.



34

SECTION 10 - FUEL AND EXHAUST SYSTEM

; i

3 WHEEL HORSE

1031

¥, lawn & garden tractors

Figure 10-1 Throttle, Choke and Fuel System




SECTION 10 - FUEL AND EXHAUST SYSTEM

35

Part ..

ftem Number Description

Autqmatic
l Mechanical
Figure 10-1
THROTTLE, CHOKE AND FUEL SYSTEM

1 108047 Throttle Control C-85, C-105, C-125, C-145 Only ................
1 108044 Throttie Control C-175 Twin Only ... .
2 108509 Knob-Throttle Control. ... .................... ... .. .. ...
3 108045 Choke Control C-85, C-105, C-125, C-145 Only. . .. ........... ...
3 108043 Choke Control C-175 Twin Only ...
4 108510 Knob-Choke Control . ............... ... ... ... . ... . .=’
5 923795 Pop Rivet ........ ... . .. ... ... ... ... ... .. . ...
7 100729 Clamp .......... .. ... ... ...
8 960151 Whiziock Bolt 1/4-20 X 1/2....... .. .. ... .. . . . . .. ...
10 2879 Clamp C-85, C-105, C-125, C-145 Only ... ... ... ... .. .. ... .
11 105971 Clamp C-85, C-105, C-125, C-145 Only ... .. ..
12 911738 Screw #10-24 X 3/8 C-85, C-105, C-125, C-145 Only . ..........
13 106234 Fuel Tank ......... . .. ... ... . ... ... ... ...y
14 106945 Fuel Cap & Gauge (With Rubber Seal)........... . ...... ..
15 106931 Rubber Seal ... .. .. ... ... ... ... . . .. ... . . . . ... ..
16 926696 S.T. Bolt 5/16-18 X 7/8 . ...... ... .. ... .. ... .. .. o
17 920039 Washer 3/8 US. ... .. .. ... .. . . . .. . . .. ..
18 908016 Bolt 5/16-18 X 5/8 .. ......... . ... .. .. ... .. ... v
19 920082 Lockwasher 5/16 ... .. ... ... .. ... . . . . . . . . . . 7
20 104047 Rubber Bushing ....... ... ... . . . ... . . . . . . 7
21 104048 Fuel Shut-Off Valve . ........ ... ... .. . . . . . . .. ~~~""'"
22 106590 Fuel Line C-85 Only ............ .. .. ... .. .. .. ...~~~
22 106445 Fuel Line C-105, C-125, C-145, C-175 Twin Only ...... .. ...... ..
23 108898 Corbin Clamp. . ..... .. ... . . . .. . ...
24 8830 Hose Clamp......... . ... ... . . .. . ... .. .. . .. . . .
26 517787 Speed Nut #10-24 C-85 Only. .. .. ..
29 910837 Screw 1/4-20 X 5/8 ... ...... ... ... ... .. .. .. ..o
30 920081 Lockwasher 1/4 ... .. .. . ... .. ... .. . . ... . . . .. . . . ..
31 518017 Plastic Tie . ......... . ... ... ... .. .. .. ... . ..o

_a_aNNNN_..a_a..a_A_A_\_A&_l_n_a_a_a_a

N —a

XXX

Wheel Horse Products, Inc.




~36 - SECTION 10 - FUEL AND EXHAUST SYSTEM

. WIIELE]L HORSE

1032

(o] lavwna carden tractors

Figure 10-2 Exhaust System



SECTION 10 - FUEL AND EXHAUST SYSTEM 37

Part

Item Number Description —
]
Mechanical

Figure 10-2
EXHAUST SYSTEM

1 106429 Muffler C-BS Only . . ... . .. . . e 1

2 106918 Muffler C-105, C-125, C-145 Only . . . . . ... .. .. . . i 1 1
3 102645 Muffler Clamp . .. ... . e 1 1
4 102265 Nipple C-105, C-125, C-145 Only ... ... . .. .. . . . ... 1 1
5 105913 Nipple C-85 Only . ... ... .. . . . e e e i e 1 1
7 106428 Muffler Mounting Bracket C-105, C-125, C-145 Only ... ... ... . ... 1 1
7 110067 Muffler Mounting Bracket C-85 Only . ... ........ ... ... ... ... .... 1

8 908002 Bolt 1/4-20 X 5/8 C-105, C-125, C-145 Only .................. 1 1
8 908003 Bolt 1/4-20 X 3/4 C-85 Only ... .. .. . ... i 1

9 920081 Lockwasher 1/4 C-105, C-125, C-145 Only . ... ................. 1 1
10 815111 Nut 1/4-20 C-105, C-125, C-145 O0nly .. ...... ... ... .. 1 1
10 915111 Eslok Nut 1/4-20 C-85 Only. .. .. ... ... .. ... .. 1

11 908003 Bolt 1/4-20 X 3/4 C-105, C-125, C-145, C-175 Twin Only . . ... . .. 2 2
12 915111 Eslok Nut 1/4-20 C-105, C-125, C-145, C-175 Twin Only . ... ... .. 2 2
13 820007 Washer 1/4 SAE C-105, C-125, C-145 Only . ................ ... 1 1
13 920007 Washer 1/4 SAE C-85 Only ... ... ... .. . . 2

14 108852 Muffler C-175 Twin Only. . . .. . ... .. e e i 1 1
15 106867 Exhaust Manifold C-175 Twin Only ... ... .. .. .. ... .. ... ........ 1 1
16 908034 Bolt 3/8-16 X 1 C-85 Only ... ... ... . . . ... . 1

17 108853 Muffler Mounting Bracket C-175 Twin Only . . .. ... ... ... ........ 1 1
18 915113 Nut 3/8 C-175 Twin Only .. .. .. ... ... . .. ... ... 1 1
19 920083 Lockwasher 3/8 C-175 Twin Only. . .. ... ... . ... . . ... 1 1
20 915113 Esiok Nut 3/8-16 C-85 Only. .. ... ... ... ... . .. . ... .. .. ... . 1
21 920009 Washer 3/8 SAE . . . ... . ... .. 1
22 108882 Muffler Clamp C-175 Twin Only .. ... ... ... . . .. .. .. 3 3

Wheel Horse Products, Inc.



38 SECTION 11 - ELECTRICAL SYSTEM
S

s FUSE HOLDER e 24
WITH WIRE
CONNECTED TO 4
BATTERY TERMINAL -—-—22
IS MAIN (20A) FUSE.

1

1158

@WHEEL HORSE

lawn & garden tractors

Figure 11-1 Electrical System-Single Cylinder Models



SECTION 11 - ELECTRICAL SYSTEM 39

\
Part ..
Item | Number Description
Automatic
Figure 11-1
ELECTRICAL SYSTEM-SINGLE CYLINDER MODELS
1 103990 Ignition SWItCh . . . .. .. . e 1 1
2 820160 Internal Tooth Lockwasher 5/8 . .. ... .. ..., 1 1
3 101884 Special NUt . . .. .. e e e e 1 1
4 7262 Ignition Key-Set of 2. ... .. ... .. . i e 1 1
5 109212 Wirng Harmess . . ... ... ... e e e e 1 1
6 105302 Connector Body-Ignition Switch - Part of 6 ... ................... 1 1
8 103480 Interlock Switch-Transmission . . . ... . ...ttt 1 1
9 109117 Single Fuse Body - Part of 5 .. ...... .. . ... .. ... .. i 2 2
10 108995 One-Way Terminal - Part of 5 . ... ... ... ... ... . ... .. .. 4 4
11 109445 Fuse Body Chip - Part of B .. . .. .. . i i e e 2 2
12 109355 Fuse 15 AMP - ATO or ATC ... .. . .. . it i 1 1
13 109102 Fuse 25 AMP - ATO or ATC . ... . . . i ] 1
14 106268 Seat SWItCh . . . . . . e 1 1
15 8786 NUt 15/32-32 . e e e 4 4
16 106268 PTO interlock Switch . . . . . . . . ... e 1 1
17 920122 External Tooth Lockwasher 1/4 . . . . . . . .. . . i, 1 1
18 105873 Switch CHpP . . . .o e e e e 1 1
19 8923784 Pop Rivet . .. ... . e e 2 2
20 518017 Cable Tie Small C-85 Only .. ... . . ... . . . i 1
21 100571 Cable Tie-Large . .. ... .. .. . ... e XXX | XXX
22 109313 Rectifier-Regulator . ... ... ... .. .. ... .. ... e 1 1
23 908007 Bolt 1/4-20 X 1 1/2 .. . .. e 1 1
24 920081 Lockwasher 1/4 .. ... .......... .. ...... e 3 3
25 915111 Nut 1/4-20 . . . . e 3 3
26 107628 Connector Body-Rectifier Regulator - Part of 5 ... ... .. ... ...... 1 1
27 102046 AMMeIer . . . . . . e e e e e e e 1 1
28 102047 Back Clamp-Ammeter. . .. .. ... ..ttt e e e 1 1
29 5924 Nut #10-32 E.S. . .. 2 2
30 108544 S0lenoid . ... e 1 1
31 960152 Whizliock Bolt 1/4-20 X 5/8 .. ... .. . . e 2 2
32 100335 Cable-Solenoid To Starter. . .. . ... ... .. ..., 1 1
33 4432 Cable-Battery (+) To Solenoid. . . ... ... . ... .. 1 1
34 109553 Terminal Cover . .. ... .. . i e e e 1 1
35 3660 | Cable-Battery {-) To Ground . . ... . ... .. it e .. 1 1
36 908003 Bolt 1/4-20 X 3/4 . .. .. . . e 2 2
37 920007 Washer 1/4 SAE . . . ... . . .. . e 4 4
38 915111 Esiok Nut 1/4-20 ... ... .. . . e e 2 2
39 104962 Battery C-85 Only . . .. .. .. e 1
39 105842 Battery C-105, C-125, C-145 Only . . . . . .. ... . i e 1 1
40 106948 Battery Tray . . ... e e e e 1 1
41 950154 Corbin Clamp . . . . .. .. e e e e 1 1
42 109112 HOSE . . . . e 1 1
43 109547 Hook-Battery Hold Down . . . . .. ... ... .. . .. e 2 2
44 105504 Battery Hold Down Rod ... ... ... ... .. .. .. . i 1 1
45 3023 Clp o o e e 2 2
46 8830 Gl . e 1 1
47 100335 Cable-Engine Ground . .. .. ... . ... .. 1 1
48 518246 Push-On Terminal - Part of 6 .. ... .. ... . . .. ... . 1 1
49 102651 Female Terminal 1/4 - Part of 5. . . .. ... ... .. .. . ... 8 8
51 108307 Clamp - PTO Switch . . . . . . . i e e e e e e 1 1

Wheel Horse Products, Inc.




40 SECTION 11 - ELECTRICAL SYSTEM

¢ FUSE HOLDER =)
WITH WIRE B<_g
CONNECTED TO
BATTERY TERMINAL 14
IS MAIN (20A) FUSE. T TO TAILLIGHTS

TO LIGHT
_ SWITCH

TO RECTIFIER/ | N
REGULATOR AND { 2N N,
IGNITION COIL >

1159

e WHEEL HORSE

law na warden tractors

Figure 11-2 Electrical System C-175 Twin Cylinder Model



SECTION 11 - ELECTRICAL SYSTEM 41

Part ’ ..
Item | Number Description :
Automatic
| Mechanical
Figure 11-2
ELECTRICAL SYSTEM C-175 TWIN CYLINDER MODEL

1 103990 Ignition Switch . ... . . 1 1
2 920160 internal Tooth Lockwasher 5/8 .. ... . i 1 1
3 101884 Special NUt . . . ... oo e 1 1
4 7262 Ignition Key - Set of 2 ... ... ... ... 1 1
5 109199 Wirng Harmess ... ... ..ot 1 1
6 105302 Connector Body - Ignition Switch - Part of 5 . ................... 1 1
7 518246 Push-On Terminal - Part of B . ... . . .. e 1 1
8 103480 Interlock Switch - TranSmMISSION . . . . v v v v ot v it e e e e e e m e e 1 1
9 109117 Single Fuse Body - Part of 5 ......... ... .. ... ... 2 2
10 108995 One-Way Terminal - Part of 5 . ... ...... ... ... 4 4
11 109445 Fuse Body Clip - Part of B .. ... ... ... .. 2 2
12 108355 Fuse 15 AMP - ATO or ATC .. ... e e 1 1
13 108102 Fuse 25 AMP - ATO or ATC ... .. . i i e e e 1 1
14 106268 SeAt SWItCN . & o o e e e e e e 1 1
15 8786 NUt 15/32-32 . . o e e e 4 4
16 106268 PTO Interfock SWItCH - . o o o o i i e e e 1 1
17 109357 Connector Body - Part of B ... ... .. ... .. .. 1 1
18 105873 Switch Clip . . . o e e 1 1
19 923784 Pop Rivet 1/8 X .232 .. . it 2 2

20 100571 Cable TIe . . . o e e e e e e e e e e e e XXX | XXX
21 102046 AMIMIETEE .« o o o o e e e e e e e e e e e e e e s 1 1
22 102047 Back Clamp - AmMmMmeter . . . . . . . ..ot 1 1
23 5924 NUt #10-32 EB.S. . . ottt i e e e e e e 2 2
24 108544 SOlENOIA . . o o s e e e e e e e e e e e e 1 1
25 960152 Whiziock Bolt 1/4-20 X 56/8 ... . . e 2 2
26 . 106860 | Cable - Solenoid To Starter ... ............ .. .. o nnroo.nn. 1 1
27 4432 Cable - Battery (+) To Solenoid . . . . ... ... 1 1
28 109553 Terminal CoVer . . . oo o it e e e e e e e 1 1
29 3660 | Cable - Battery (-} To Ground . . ... ... ... .ot 1 1
30 908003 Bolt 1/4-20 X 3/4 . . . .o e e 2 2
31 920007 Washer 1/4 SAE . .. . . .. i e 4 4
32 915111 Eslok Nut 1/4-20 . . . . i i it e e et 4 4
33 105842 Battery . . i 1 1
34 106948 Battery Tray . . ..t e et e e e s 1 1
35 950154 Corbin Clamp . . . ottt e e e e e e e 1 1
36 109112 HOS & v o et e e e e e e e e e e e e 1 1
37 109547 Hook - Battery Hold Down .. ....... ... ...ty 1 1
38 105504 Battery Hold Down Rod ... ........ ...t 1 1
39 3023 o« Y I 1 1
40 100335 Engine Ground . . . ... ... e e e 1 1
41 108307 Clamp - PTO Switch . . .. .. .. i i 1 1
42 920122 External Tooth Lockwasher 1/4 .. . . . . . .. @ittt 2 2
43 915111 Esiok NUt 1/4 o . e e et e e e 2 2
44 102651 Female Terminal 1/4 - Part of 6.... ... ... ... . .. . 8 8
45 920083 LockwWasher 1/4 . .. . . e e e e e 2 2
46 915111 NUL 1/4-20 . . . o e e e e 2 2
47 8830 o1 1« Y 1 1

Wheel Horse Products, Inc.



.42 SECTION 11 - ELECTRICAL SYSTEM

3

m/29 \‘1 r'/Z \

n—®

~

)

190r 4

>y

Figure 11-3

# | WHEEL HORSE

() lawn & garden tractors

1160

Head and Tail Lights




SECTION 11 - ELECTRICAL SYSTEM 43

Part

item | Number Description ——
at
| Mechanical

Figure 11-3
HEAD AND TAIL LIGHTS

1 3023 Cp-SMall . .. .o XXX | XXX
2 920079 | Lockwasher #10 C-175 Only. ... ..o oovvimn v e 4 4
3 105202 Taillight Base W/Bulb C-175 Only . . .. .....vhonneee e 2 2
4 910808 Screw $10-32 X 5/8 .ot ii i 4 4
5 102884 | Taillight Lens C-175 Only ... ... oimnennrennrmn e 2 2
6 8043 Light Bulb - Metal Base C-175 Only (Automotive #1895) . .......... 2 2
6 109045 Light Bulb - All Glass C-175 Only (Automotive #194). ............. 2 2
7 107399 Wire Assy C-175 ONly .. oo iint i 1 1
8 6922 Connector C-175 ONlY . . ..t v i e 1 1
9 108218 Taillight Wire C-175 Only ... ...ttt 1 1
10 7618 Connector 3-Wire C-175 Only . . . ...t ii et cii e 1 1
13 102138 LIGNT SWILCR « o vt e e e e 1 1
17 108911 CIAMD .« o o e ettt e e e e e 8 8
18 108036 Retainer-Headlight . . .. ... oottt 1 1
19 108193 Poprivet 3/16 X .57 Aluminum . ... ... ..o 4 4
20 8519 CD-LBIGE . o o o oo oot e XXX | XXX
21 100571 Cable THE . o . e e e et e e e e e XXX | XXX
22 9156112 NUE B/16-18 . ottt e e e e e 1 1
23 820155 LoCKWASHhEr B/16 o . oot i e e e 1 1
24 108130 Headlight Ground WIire. . . .. ..« oo 1 1
25 102881 Py (1713 P I 2 2
26 920008 Washer 5/16 SAE . . . . . 1 1
27 915551 NUt B10-32 o e 4 4
28 920004 Washer #8 (Use With Poprivet) . ... ... ..t ot 4 4

Wheel Horse Products, Inc.




44 SECTION 12 - HYDRAULIC SYSTEM

DO NOT MEASURE Ahead of Valve
Unless Relief Valve Set to 700 PSI
is Part of Gauge System

TO TRANSMISSION
CHARGE PUMP QUTLET

€ <—13

HYDRAULIC VALVE —_—
“————{ _ REPAIR KIT —8

SELECT KIT FOR
VALVE BEING SERVICED.
IDENTIFY 8Y STYLE
OF VALVE HANDLE.

2
Out-of-Warranty 9" l
_ TO TRANSMISSION

TO BOTTOM

FRONT PORT ) OIL FILTER ADAPTER

TO BOTTOM
REAR PORT

¥ ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOR OTHER VALVE

18—

3

-
Iimplement System Pressure ¢
Check Point - 700 PSI— ¢

| g

/I
*Down’® Position !
ORDER REPAIR KIT | \
N

Valve Handle in jl ‘
/ INTERNAL SNAP RING .
ITEM #2 1
k >\\U
K}
1 1
[——— ROUND-WIRE RETAINING
RING — onoan .
HYDRAULIC REPAIR KIT ITEM #
LIFT VALVE
AND
CYLINDER
REPAIR MANUAL .
HYDRAULIC
CYLINDER
REPAIR KIT
("1
S/Ra

121

WHEEL HORSE

%

Jlaw n & grarden tractors

Figure 12-1 Hydraulic System



SECTION 12 - HYDRAULIC SYSTEM

45

1Y
Part L
Item Number Description
Figure 12-1
HYDRAULIC SYSTEM

1 108872 Hydraulic Cylinder .. ... ... .. . ... .. ... . .. . .. ...
2 101699 S.A. Cylinder Repair Kit. ... ... ... . .. ... .. . .
3 932017 Cotter Pin 1/8 X 1. ... . . . .
4 932997 Clevis Pin 1/2 X 1 1/4 . ... . .
5 109084+ S.A. Valve Repair Kit ... ... ... . ...
6 4064 SPACEI . . . . .
7 110068 Hydraulic Valve . ... ... .. ... . .. .. . . ... .
8 108081* S.A. Valve Repair Kit .. ........ ... ... .
9 109088 S.A. Cylinder Repair Kit. ... ........ ... .. ..
10 110097 Mounting Bracket .. ... ... ... .. .. ...
11 920082 Lockwasher 5/16 ... ... .. . . ... . ..
12 908017 Bolt 5/16-18 X 3/4 .. .. . .. ...
13 920004 Washer #8 SAE . ....... . ... ...
14 109083 S.A. Valve Handle . . .. ... ... . .. ...
15 815111 Esiok Nut 1/4-20 ... ... . ...
16 108082 C-Hook . .. .
17 932000 Cotter Pin 1/16 X 1/2 ... . ... . . ..
18 106420 Hose-Valve To Cylinder . .. ... ...... . ... ... .. ... .. ... ... ...
19 106421 Hose-Valve To Cylinder ... .......... .. .. .. . . . ... .. ..
20 100571 Cable Tie. .. ... ... .
21 106267 Rubber Grommet . ........ ... ... .,
22 908008 Boit 1/4-20 X 1 3/4 ... .. . . ..
23 873370 O-RINg . . .
24 973310 O-Ring. . . ..
25 110096 Hose-Transmission To Valve. ... ............. . ... ... ... ... ....
26 8830 J Hose Clamp. .. ... ... ...
27 832917 Clevis Pin 3/16 X B/8 .. ... ... . . . . . ..
28 109086 Valve Handle . .. ... ... .. ... . .. . . . . ...
29 932120 Clevis Pin 1/4 SAE . ... ... ... . . . .
30 109085 Link Wire .. ... .. . .
31 810242R2 Repair Manual . . ... ... ... ..

*Use Out-of-Warranty Only. Replace Complete Valve Assembly During
Warranty Period.

Automatic
Mechanical

x

Wheel Horse Products, Inc.



46 SECTION 13 - WHEELS AND TIRES

Tire Pressure - 12 PSI
(With Loader - 25-30 PSI)

10 \\mﬁ

Coat Axles with Anti-Rust
Compound, Texaco "L" Light
Code 1976 or Equivalent

Shim for 0-.015 In. End Play

#LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 HRS.

1315

» WHEEL HORSE

i o lawn & garden tractors

Figure 13-1 Wheels and Tires



SECTION 13 - WHEELS AND TIRES 47

Part

item | Number Description rYo—
Mechanical

Figure 13-1
WHEELS AND TIRES

1 1030 Grease Fitting . .. ..o oo v v rvr i anim s 2 2
2 105882 Front Wheel (Includes Item 1) .. ... . . s 2 2
3 9792 Front Tire 16X6.50-8 . . . . ittt ettt ittt e 2 2
4 105293 Tube-Service ONly . .. ... .cuiuimnnrannan o ennetee s nannn 2 2
7 5434 Rear Tire 23X8.50-12 Turf C-85, C-105, C-1256 Only ............. 2

7 102786 Rear Tire 23X9.50-12 Turf C-145, C-1756 Twin Only . ... .......... 2 2
8 7607 Rear Tire 23XB.50-12 Cle@t .. . .o v o v v v ieie i s aeae s 2 2
9 5433 Rear WL . . & o ot e e e e e e e e e e 2 2
10 5108 VBIVE SO & o o vt e e ettt e e e e e 4 4
11 108483 Ball BOAIING . . . o v veveoe it i 4 4
12 7007 Tube-Service Only . ... .. .o i 2 2
13 103565 Hub Cap (White) . . . .. .. 2 2
13 109154 Hub Cap (Black) .. ... oot 2 2
14 104822 Special Heavy Duty Snap Ring................ ... vnenn. 2 2
15 109114 Special Hubcap Washer . ... ... .. ... 2 2
16 1278 Shim Washer 3/4 X 050 . .. .. .. i s XXX | XXX
17 5210 Shim Washer 3/4 X 015 . .. ... s XXX § XXX
18 105763 HUD-Rear WHEEL . .« . o o o e e et e e e e e e e e e e 2 2
19 915236 Jam Nut 3/8-16 . . . . .. e e 4 4
20 909554 Set Screw 3/8-16 X 1 Sq HD ... .. ... . i 4 4
21 937108 Woodruff Key 1/4 X 1 3/8 ... .. 2 2
22 1004 Lug Bolt . .. e 10 10
23 5432 Rear Wheel and Tire Assy Turf C-85, C-105, C-125 Only ... ....... 2
23 102785 Rear Wheel and Tire Assy Turf C-145, C-175 Twin Only .. ......... 2 2
24 106688 Right Rear Wheel and Tire Assy - Cleat ........................ 1 1
24 106689 Left Rear Wheel and Tire Assy - Cleat . . ........ .. ............ 1 1
25 " 105881 Front Wheel and Tir€ ASSY . .« . oo vvvvecnan e 2 2

Wheel Horse Products, Inc.




48 SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

8et Belt Guides 6/32 in.
Away From Belt, Clutch
Pedal Released

1 Set Pulley 1/16 in. Away From Engine Face
12 14

1440

» WHEEL HORSE

law n & garden tractors

Figure 14-1 Drive Belt and Pulleys



SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH 49

Part

Item Number Description —
Mechanical

Figure 14-1
DRIVE BELT AND PULLEYS

1 7466 Engine Drive Puliey C-105, C-125, C-175 Twin Only . .. ........... 1
1 101875 Engine Drive Pulley C-85 Only. ... ... 1
1 7443 Engine Drive Pulley C-145, C-175 Twin Only . ... ... . vt 1
2 909862 Eslok Set Screw 5/16-18 X B/16 .. ... ... ... oo ovnn 2
3 105453 Key 1/ X 1/4 X B/8 .. . i 1 1
4 837221 Hi-Pro Key 5/8 X 21/32 . ... . i 1
4 937089 Woodruff Key 3/16 X 3/4 Hardened . ..............c..co-oen 1
5 909540 Eslok Set Screw 5/16-18 X 1/2 ... ... . 1
6 7473 Drive Belt C-85, C-105, C-125 Only. . .. ... .. oo 1
6 107939 Drive Belt C-175 Twin Only ... . ..ot 1
6 108501 Drive Belt C-145 Only. . . . oottt 1
6 108502 Drive Belt C-175 Twin Only ... .. e 1
7 106165 Transmission Drive Pulley . . . ... . . e 1
7 108316 Transmission Drive Pulley . . . . .. oo e 1
8 103995 WBSHET .« o o o e e e 1
9 908002 Eslok Bolt 1/4-20 X B/B . .o oot e 1
10 107640 Bolt GUIAE-TOP .« o o oo oe e oo e e 1 1
11 908047 Bolt 7/16-14 X 1 1/4 C-105, C-125, C-145, C-175 Twin Only .. ... 2 2
11 908032 Bolt 3/8-16 X 3/4 C-85 Only ........ ...t 2 2
12 920084 Lockwasher 7/16 C-105, C-125, C-145, C-175 Twin Only. ... . ..... 3 3
12 920083 Lockwasher 3/8 C-85 Only . ... ..o iin e 3
13 920010 Washer 7/16 C-105, C-125, C-145, C-175 Twin Only. . ......... .. 2 2
13 920009 Washer 3/8 C-85 ONly . . ..t ii i o 2
14 107638 Belt Guide-Bottom C-105, C-125, C-145, C-176 Twin Only . ..... ... 1 1
14 109835 Belt Guide - Bottom C-85 Only. ... ... ... . i 1
15 108393 T e 1
16 © 908035 Bolt 3/8-16 X 1 1/4 C-85 Only . ............ ... ooercn-. 1
16 908047 Bolt 7/16-14 X 1 1/4 C-105, C-125, C-145, C-175 Twin Only . .. .. 1 1

Wheel Horse Products, Inc.




.50 SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

Screw Farther Onto Rod if PTO
Clutch Slips During Operation

\
.012 in. Between Pad & Pulley, /
PTO Engaged 24 @
3 ™~
— (ﬁo N DRIVE BELTS
28— ¢ N,
\ 34 Inner Groove ~ Mower, Tiller
d 3 Outer Groove - Snowthrower,
/ X é %,\32 Lawn Vac (impelier),
29 ' Generator, Loader
% 15

WHEEL HORSE

1448

lawn & garden tractors

Figure 14-2 PTO Clutch and Control



SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH 51

Part L
Item | Number Description
I Automatic
Mechanical
Figure 14-2
PTO CLUTCH AND CONTROL
1 109042 PTO CIUtCh LeVer . . ottt e e e e e i i et e e e ee s 1 1
2 9038 [T A I 1 1
3 106649 GHP RING. . ot e e it 1 1
4 3765 ShIM WASRET . « o ot et et et e e 1 1
5 5666 Nyliner BUShing . ... ... ottt 1 1
6 5983 BUSIING . v v vt e et e mm e e 1 1
7 932016 Cotter Pin 1/8 X 3/4 . . oo i i i e 1 1
8 106359 PTO Clutch Support Bracket . . ... ... ..oy 1 1
9 908016 BOlt 5/16-18 X B/B ..ot i ittt 2 2
10 915112 Eslok NUt 5/ 16-18 . .ottt et e e 2 2
11 108826 PTO Clutch ROG . .o vttt e e e et e e e e e e 1 1
12 932016 Cotter Pin 1/8 X 3/4 . . . i e 2 2
13 103125 Yo 1117 R O I I 1 1
14 101161 TIUNMION - o o o e e e e e e e e e e e e e e e e e e e e 1 1
15 106695 Push Nut C-175 Twin Only . . .. .. . i e 1 1
16 908034 Bolt 3/8-16 X 1.t ittt e 1 1
17 102943 PTO PIAUE . . . o o o o et e e e e e e e e e e e 1 1
18 104859 OPACEN . « o o e e e 1 1
19 915113 Eslok NUE 3/8-16 . . . oottt e e 1 1
20 933505 Hairpin COMIEr . . . vttt e et e 1 1
21 915111 Esiok Nut 1/4-20 . . .o it e e e 2 2
22 820007 Washer 1/4 SAE . . . .. e 2 2
23 104730 PTO Brake ASSY . . o oot e e oo i e e e 1 1
24 900015 Carriage Bolt 1/4-20 X 1 ... . . . it 2 2
25 104729 Engine Bracket C-105, C-125, C-145, C-175 Twin Only. ........... 1 1
25 . 104732 Engine Bracket C-85 Only . . ... . ... ... ... 1
28 105850 Locking Pin . . . .. .. o e 1 1
29 106693 ClBVIS .« o o v e e e e e e e e e e e e e 1 1
30 933274 Spirol Pin 5/32 X 1 3/8 .. . 1 1
31 108825 PTO Housing Rod C-85, C-105, C-125, C-145 Only . . ............. 1 1
31 1088390 PTO Housing Rod C-175 Twin Only ... ......... ...t 1 1
32 933506 Hairpin COTLEr . . . o\ oot e o e et ot e s e i et ie e 1 1
33 102872 Stub Shaft. . . . o e e e s 1 1
34 8936125 Snap Ring 3/4 External . ... ... ..o 1 1
35 936032 Snap Ring 1 3/4 Internal .. ... ... 1 1
36 106947 Ball Bearing . . .« oot 1 1
37 103478 Pulley HOUSING . . . . o oot e 1 1
38 106769 Needie BEANNG . .. v oo vttt 1 1
39 6663 BRal L e e e 1 1
40 6658 Bearing Race C-105, C-125, C-145, C-175 Twin Only ............. 1 1
40 6935 Bearing Race C-85 . ... ... ...ttt 1
41 960152 Whiziock Bolt 1/4-20 X 5/8 Eslok . . ... ... oo 4 4
42 6659 RETAINEE .+ o o o o e e e e e e e et e e e e e e e 2 2
43 103817 Clutch Plate & FACING . . .« o it e c i e e 1 1

Wheel Horse Products, Inc.




62 SECTION 15 - SEAT AND DECALS

'Q, WHEEL HORSE

1645

lawn & garden tractors

Figure 15-1 Seat



SECTION 15 - SEAT AND DECALS 53
Part ..
Item | Number Description
[ Automatic |
[ Mechanical
Figure 15-1
SEAT

1 105259 Seat C-85, C-105, C-125 Only . . . .. .. .. i e 1
1 109342 Seat C-145, C-1756 Twin Only ... ... ... .. .. . .. 1 1
2 103145 7Y Q= o1 121~ 2 2
3 908017 Bolt 5/16-18 X 3/4 . . .. i e 4 4
4 920082 Lockwasher 5/ 16 .. ..o i e e e e 8 8
5 915112 NUt 5/16-18 . . . . e e 4 4
6 920008 Washer 5/16 SAE . . .. . .. e 2 2
7 908018 Bolt 5/16-18 X 7/8 . . . . i e e 2 2
8 108681 Seat Pivot Plate . ... ... .. ... e e 1 1
9 106331 RUbber Cap . .. . oot e 2 2
10 106449 P o e e 2 2
11 104841 DI . o o i e e e e e 2 2
12 932008 Cotter Pin 3/32 X 3/4 . . . .. e 2 2
13 908018 Bolt 5/16-18 X 7/8 . . . . . . e 2 2
14 105503 BUShING . . . . . . e 2 2
15 915112 Esiok Nut 5/16-18 . . . . ... . . i e e e 2 2
16 105524 Pivot Bracket . . . . .. .. . e e e e e 2 2
17 926699 S.T. Bolt 5/16-18 X 1 1/2 . . ... e e e 4
17 926696 ST. Bolt 6/16-18 X 7/8 . .. . e 4

18 920008 Washer 5/16 SAE . . . . .. ... . .. e 4 4
19 108889 BUMPEr . . . . e e e e e 2
19 920008 Washer 5/16 SAE. . ... .. .. ... 2

20 808020 Bolt 5/16-18 X 1 1/4 . . .. . e e 2
20 908018 Bolt 5/16-18 X 7/8 . . . 2

21 109597 BUMIDEr . . . oo e e e e e e 1 1

Wheel Horse Products, Inc.



. 54 SECTION 15 - SEAT AND DECALS

~

)

® o WHEEL HORSE

N—1

WHEEL HORSE  .aon#

)
_/

12
‘'WHEEL HORSE — ”\
6 , /10 14

17
W (A /7
W WHEEL HORSE /
¥llawn & garden tractors OWNER,S
% = MANUAL
B owii—:n\\
-PACKAGE
|
——
—ﬁo-_WHEEL HORSE 1533

i1lawn & garden tractors

Figure 15-2 Decals and Miscellaneous



SECTION 15 - SEAT AND DECALS 55

Part

Item | Number Description Y e—
Mechanical

Figure 15-2
DECALS AND MISCELLANEOUS

1 108093 Decal LH C-85 8-Speed ... .......cuoureetennuannrnnen s XXX

1 108095 Decal LH C-105 8-Speed ... ........cntinmnmmnneraneennnnn XXX

1 108097 Decal LH C-125 8-Speed . ........ ... cinnnnranennnnn XXX

1 108103 Decal LH C-175 Twin 8-Speed . . .. ... ..ot XXX

1 108107 Decal LH C-145 AUIOMALIC . . . . . . oot i sn et m e me oo XXX
1 108111 Decal LH C-175 Twin AUtOMAtIC . . . . . . o ot i e et e e XXX
2 108092 Decal RH C-85 8-Speed .. ... ..ottt XXX

2 108094 Decal RH C-105 8-Speed .. ... ... ... i XXX

2 108096 Decal RH C-125 8-Speed ... .. .ov i na e XXX

2 108102 Decal RH C-175 Twin 8-Speed . . . . .. ... ..o ot XXX

2 108106 Decal RH C-145 AUIOMALtIC . . . . - -« oot o e oo e es s XXX
2 108110 Decal RH C-175 Twin AUtOMAtiC. . . . . . o v v v v ot oo e e s XXX
3 108580 DECal-REAN . . . o ot e e e e e 1 1

4 106722 Decal-Tach-A-MatiC . - .« o ot et e e e e e e 1 1

5 106603 Decal-Parking Brake . . . .. ..o o it 1

6 108710 Decal-Hi-Lo Shift . . . o oo e e e e e e 1

7 108708 Decal-4 Speed Shift. . ... ... ... .t 1

8 104955 Decal-Uni DIIVE . . . o o ot e e e e e e e e e e s 1

9 106604 Decal-Transmission CIutch . . .. . .. . o e e e 1
10 106727 Decal-MaIiNtENANCE . . - - o o o e e e e e et e e e e e 1
12 106725 Decal-Parking Brake & Lift. .. ... ... ... .. ... ... i 1
14 251053 DeCal-HOOD . . . e e e 1 1
16 803359 Loose Parts Package C-85 Only. ... ... ... ... ..t XXX

16 803360 Loose Parts Package C-105, C-125, C-145 Only. . ................ XXX { XXX
16 803361 Loose Parts Package C-175 Twin Only . .. ....... .. ...t XXX | XXX
17 810302R1 Tractor Owner's Manual . . . . . . . . .. it i e XXX | XXX

Wheel Horse Products, inc.




- b6

SECTION 17 - WIRING DIAGRAM

=

HEADLIGHTS

LIGHT GREEN

HOUR METER
STANDARD, C-195
OPTIONAL, OTHER MODELS

FUSE
© AMF

TAILLIGHTS
C-i75, C-195 ONLY

WIRE#3 - IGNITION(I)

. /
WIRE # 5 - BATTERY(8)
Early Production - Black Wires with Wire Numbers as Shown at Ignition Switch Connector

Later Production - Black Wires with Color Stripes as Shown

REGUL ATOR
RECTIFIER

{ DARK GREEN

PURPLE
PEDAL
INTERLOCK
SWITCH
Qo000
i | BATTERY |0
- - y RED
= PINK
4\ 25amP
FUSE
AMMETER
- RED |
RED(Single Cyl.), Lrwn
WHITE(Twin Cyl.) MODELS
SINGLE CYLINDER MODELS |
WHITE
PURPLE
PTO
INTERLOCK
YELLOW SWITCH
TAN ORANGE
DARK
frusc}-GREEN ORANGE
15 AMP
IGNITION —1 BATTERY —_—
ACCESSORIES SEAT SWITCH
= START My SEAT
pREs gwrrcA;(A) % SWITCH
IGNITION
SWITCH
SWITOH ELECTRICAL CONN.
POSITION | BEYWEEN TERMINALS
| OFF NONE
RUN B+R+1¢A
WIRE 81 - ACCESSORIES (R} START BsR+1+S

®. WHEEL HORSE

. (] lawn & garden tractors

Figure 17-1

Wiring Diagram




SECTION 18 - SERVICE INFORMATION

57

TORQUE SPECIFICATIONS

SAE GRADE 1 0r2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS |BODY SIZE Yorque Torque Torque Torque
in. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb l Nm
1/4-20 5 6.8 8 10.8 10 136 12 | 162
il gy e 28 | 6 8.1 10 13.6 14 | 190
v s xamee, indk 5/16-18 11 15.0 17 230 19 258 24 325
.24 13 17.6 19 25.8 27 36.6
3/8-16 18 24.4 31 420 34 46.1 a4 59.7
-24 20 27.1 35 475 49 66.4
<7 r:\. —
Ty Qf 7/116-14 28 38.0 49 66.4 55 746 70 95.0
-20 30 40.7 55 74.6 78 105.8 |
1/2-13 a9 52.9 75 101.7 85 115.2 105 142.4
-20 KA 55.6 85 | 115.2 120 162.7
9/16-12 51 69.1 110 149.1 120 162.7 155 210.1
18 55 | 7486 120 162.7 170 2305
SAE1or2
5/8-11 83 1125 150 203.3 167 | 2264 210 284.7
* 18 95 1288 | 170 230.5 ‘ ] 240 | 3254 |
\ 3/4-10 105 142.4 270 366.1 280 379.6 375 | 508.4
-16 115 | 1559 295 400.0 420 569.4
T s o -
7/8- 9 160 | 2169 395 5355 440 596.6 605 820.3
SAE6or 7 14 | 175 237.3 435 589.8 675 915.2
1- 8 235 318.7 590 7999 660 894.8 910 1233.8
-14 250 339.0 660 894.8 i 990 1342.2
FASTENERS

« All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
* All carriage bolts GRADE 1 uniess otherwise noted.

e In lieu of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT
Red Enamel — 6 cans, order #8-0311
Red Enamel — Quart can #5340 (Non-aerosol) %
Beige Enamel — 6 cans, order #8-0321
Black Enamel — 6 cans, order #8-0334
Pewter Enamel — 6 cans, order #8-0335
White Enamel — 6 cans, order #8-0336

% Thinning — use zylol (slow drying time) or toluol (fast drying time)

' WHEEL HORSE
{

o llawn & garden tractors

Figure 18-1 Service Information



NUMERICAL INDEX 1
Part No. Z‘g Part No. ’;‘lg Part No. zg Part No. i;g

1001........... 3-2 5174 . . ... ...... 3-1 7456........... 8-3 101626......... 3-2
1004.......... 13-1 5176........... 3-1 7466.......... 14-1 101626 ......... 4-1
1030........... 5-1 5210. .. ... ... .. 5-1 7473 ... .. ... .. 14-1 101699 ........ 12-1
1030.......... 13-1 5210. .. ..... .. 13-1 7607 . ......... 13-1 101707 ......... 7-1
1085........... 5-1 5224 ... ........ 9-2 7618 . ... ...... 11-3 101711......... 7-1
1085........... 6-1 5280........... 7-2 7879 . .......... 6-1 101750......... 7-1
1085........... 6-3 5432 . ... ... ... 13-1 7879........... 6-2 101751, ........ 7-1
1121 .. ... oo 7-2 5433 . ... ... ... 13-1 7896 ........... 5-1 101875........ 14-1
1230........... 6-2 5434 . ......... 13-1 78986 ........... 6-1 101884 . ....... 11-1
1239........... 3-2 5442 ... ... ..... 8-1 79856 ... ........ 4-1 101884 ........ 11-2
1243 . ... ... .. .. 3-1 5614........... 3-1 8043 .......... 11-3 101889 ......... 3-2
1278 .. ... . ..., 5-1 5615........... 3-1 8130........... 7-2 101889......... 4-1
1278........... 6-1 5616........... 3-1 8163 ........... 3-1 102025 ... ...... 6-1
1278......... .. 6-3 5618........... 5-1 8519 .......... 11-3 102025......... 6-2
1278.......... 13-1 5618........... 7-1 8616........... 7-1 102046 ........ 11-1
1481 ........... 5-1 5638........... 5-1 8693 ........... 6-2 102046........ 11-2
1804........... 3-1 5666.......... 14-2 8722 . .......... 6-2 102047 ........ 11-1
1516 .. ... .. .. .. 3-1 5701 .. ...... ... 6-2 8786.......... 11-1 102047 ........ 11-2
1618........... 3-1 5701........... 7-2 g786.......... 11-2 102138........ 11-3
1618. . ....... .. 4-1 5924 . ......... 111 8830........... 7-2 102168......... 8-1
1623 . ... ... .. 3-1 5924 . .. ... .... 11-2 8830.......... 10-1 102265........ 10-2
1529 .. ......... 3-1 K983 ..... ... ... 6-2 8830.......... 11-1 102371. ... ..... 9-1
1831 ........... 3-1 5983 . ... ... ... 14-2 8830.......... 11-2 102373. . ....... 7-2
1632 . ... ... .. .. 3-1 5991........... 4-2 8830.......... 12-1 102592 ......... 5-1
15632. . ......... 4-1 6129 ........... 6-2 9038.......... 14-2 102693......... b-1
1633 . .......... 3-1 6216........... 5-1 9416 . ... ....... 3-1 102639......... 7-1
1633 ... ... ... .. 4-1 6229 ........... 7-2 8416 .. .... ... .. 4-1 102644 . . ....... 7-1
1538........... 4-1 6264........... 6-3 9547 .. ... ... ... 3-2 102645 . .. ... .. 10-2
1542 . .. ... .. ... 3-1 6397 ........... 5-1 89547 . . ... ... .. 4-1 102651 . ....... 11-1
1644 . ... ... .. .. 7-1 6449........... 4-1 9593 ... ........ 6-1 102651........ 11-2
1813........... 7-1 6469 ........... 5-1 9598 . . . .. .. ... 6-1 102672 ......... 7-1
2844 . . .. ... .... 6-1 6472 . ... ....... 5-1 Q792 .......... 13-1 102747 . ........ 6-3
2844 . . ... ... ... 6-3 6542 . .......... 7-2 9840 . . ... ... .. 3-1 102785 .. ...... 13-1
2879 .. ........ 10-1 6658.......... 14-2 100304 . ........ 6-2 102786........ 13-1
3023.......... 11-1 6659.......... 14-2 100305......... 4-2 102809 ......... 6-1
3023.......... 11-2 6663.......... 14-2 100309......... 4-2 102809 ......... 6-2
3023.......... 11-3 ] 6820........... 6-1 100335........ 11-1 102872........ 14-2
3503........... 3-1 6922.......... 11-3 100336........ 11-2 102881........ 11-3
3B17 ... ... .. 3-2 6935.......... 14-2 100365......... 4-2 102884 . ....... 11-3
3527 ........... 3-1 6941 . .......... 3-1 100441 .. ....... 3-1 102943 ........ 14-2
3577 ......... .. 3-2 7007 . ...... ... 13-1 100442 . ........ 3-1 102974 . ........ 3-2
3624........... 7-2 7201 ... ... .. 3-1 100443 ......... 3-1 102974......... 4-1
3660.......... 11-1 7204 . .......... 3-1 100489 . ........ 6-2 103125......... 6-3
3660.......... 11-2 7205 ........... 3-1 100971........ 11-1 103126........ 14-2
3765........... 6-1 7206 ........... 3-1 100671........ 11-2 103145........ 15-1
3765.......... 14-2 | 7207 . ... ... ... 3-1 100871........ 11-3 103323......... 6-1
3909........... 3-1 7208. . ......... 3-1 100871........ 12-1 103347 . ........ 6-1
3912........... 3-1 7209........... 3-2 1006566......... 6-2 103478........ 14-2
3915........... 3-1 7213......... .. 3-2 100729........ 10-1 103480........ 11-1
4064 . .......... 6-3 7214 .. ... ... ... 3-2 101017 .. ....... 7-1 103480........ 11-2
4064.......... 12-1 7262.......... 11-1 101161 ......... 6-1 1035643......... 6-1
4204........... 3-1 7262 .......... 11-2 101161........ 14-2 103665........ 13-1
4432 . ......... 11-1 7269........... 3-1 101442 ... ...... 5-1 103599......... 6-1
4432 ... ....... 11-2 7418 . ... ... . ... 3-1 101623......... 3-2 103628......... 6-1
4944 . . ... ... ... 7-2 7434 . ... .. .. ... 6-2 101623 ......... 4-1 103817 ........ 14-2
5108.......... 13-1 7443 . ... ... ... 14-1 101625......... 3-2 103916 . ........ 3-1
B173 ... ... ... .. 3-1 7451 ... ... .. ... 6-1 101625 ......... 4-1 103990........ 11-1

Wheel Horse Products, Inc.




NUMERICAL INDEX

3 . B .
Part No. ;’g: Part No. ;‘g Part No. If:\llg Part No. ;‘g

103990........ 11-2 106193......... 6-1 106648 ........ 14-2 1 108096........ 156-2
103995........ 14-1 106183......... 6-2 | 106661......... 4-2 1 108097........ 15-2
104047 ........ 10-1 106208 ......... 8-2 | 106688........ 13-1 108102........ 15-2
104048 . ..... .. 10-1 106218......... 7-2 | 106689........ 13-1 108103........ 15-2
104248 ......... 8-2 | 106222......... 8-3 | 106693........ 14-2 | 108106........ 15-2
104627 ......... 7-2 1 106223......... 8-3 | 106695........ 14-2 | 108107........ 15-2
104729........ 14-2 | 106234........ 10-1 106719......... 6-1 108110...... .. 15-2
104730........ 14-2 | 106236......... 8-3 | 106719......... 6-3 ] 108111........ 15-2
104732........ 14-2 | 106250......... 8-2 | 106722........ 15-2 | 108116......... 8-1
104822......... 5-1 106257 . ........ 7-2 | 1067256........ 15-2 § 108117......... 8-1
104822........ 13-1 106258......... 7-2 | 106727........ 15-2 | 108118......... 8-1
104841. ... .. .. 15-1 106261......... 8-2 | 106769........ 14-2 | 108130........ 11-3
104859.. ... . .. 14-2 106264 ... ...... 8-3 | 106825......... 8-1 108134....... .. 8-1
104955 ... ... .. 16-2 106267 ........ 12-1 106860........ 11-2 1 108218........ 11-3
104862. . ... ... 11-1 106268........ 111 106864 ......... 9-2 | 108307........ 11-1
105060......... 3-2 106268 .. ...... 11-2 { 106867 ........ 10-2 { 108307........ 11-2
105060......... 4-1 106269 . ........ 7-2 | 106918........ 10-2 {1 108309......... 9-1
105061......... 3-2 106319......... 6-2 | 106931........ 10-1 108309......... 9-2
105061 ......... 4-1 106325......... 6-2 | 106945........ 10-1 108310......... 4-1
106202........ 11-3 | 106331........ 15-1 106947 . ....... 14-2 1 108311......... 4-1
106259........ 15-1 106342......... 8-2 | 106948........ 11-1 108312......... 4-1
105268 ......... 7-1 106345 . ........ 7-2 1 106948 ........ 11-2 1 108315......... 7-2
106293 ........ 13-1 106352......... 8-3 | 107007 ......... 8-2 | 108316........ 14-1
105302........ 11-1 106354 . ... ..... 7-2 | 107069......... 8-21 108317......... 4-2
105302..... ... 11-2 1063569........ 14-2 1 107068 ....... .. 8-3 ]| 108319......... 4-2
106316......... 7-1 106360......... 6-2 | 107069......... 9-2 {1 108320......... 4-2
106316......... 7-2 106366......... 3-2 | 107374. ........ 3-2 1 108323......... 4-2
1064563.. ... ... 14-1 106368 ......... 6-2 | 107374......... 4-1 108325......... 4-2
106503........ 16-1 106369 ......... 6-2 | 107378......... 9-1 108326 ......... 4-2
105504. .. ... .. 11-1 106411......... 7-2 | 107389........ 11-3 | 108327 ......... 4-2
105504 . ... .. .. 11-2 106414 .. ... . ... 7-2 | 107400......... 8-2 1 108329......... 4-2
105524 . ... .. .. 15-1 106417 . ........ 6-1 107595 .. ..... .. 3-2] 108332......... 6-2
106763........ 13-1 106420........ 12-1 107608......... 8-2 ] 108333......... 4-2
106797 .. ... . ... 7-1 106421........ 12-1 107619......... 8-3] 108335......... 4-2
106842. . ... ... 11-1 106425 ... ...... 9-1 107628 ... ..... 11-1 108367 ......... 4-1
105842....7...11-2 | 106428........ 10-2 | 107638........ 14-1 1083568......... 4-1
105845. . .. ... .. 7-2 | 106429 .. ... ... 10-2 | 107640........ 14-1 108359......... 4-1
105850........ 14-2 106430......... 9-1 107677 . ........ 6-1 108361......... 4-1
105859.... ... .. 7-1 106431......... 9-1 107795. . ....... 8-3 ] 108362......... 4-1
105873........ 11-1 106432......... 9-1 107938......... 6-2 | 108363......... 4-1
106873........ 11-2 ] 106435......... 9-1 107939........ 14-1 108364......... 4-2
105876......... 3-2 ] 106445. ... ... 10-1 107951......... 8-3 ] 108365......... 4-2
105876......... 3-2 106446......... 4-1 107975......... 8-3 | 108366......... 4-2
106876......... 4-1 106447 .. ....... 3-1 107977 . ...... .. 6-1 108368......... 4-2
105881........ 13-1 106448. . ....... 3-1 108035......... 6-1 108369......... 4-1
105882........ 13-1 | 106448......... 4-11 108036........ 11-3 | 108378......... 9-1
105886 ......... 6-1 106449 ........ 156-1 108041......... 5-1 108393........ 14-1
105896......... 6-1 | 106450......... 6-2 | 108043........ 10-1 1 108464......... 8-3
106800......... 6-1 106451, . ....... 6-1 108044 . ....... 10-1 108472......... 6-2
105913........ 10-2 106454......... 8-2 1] 108045........ 10-1 108473 ......... 6-2
106867......... 5-1 106503......... 9-2 1 108047 ........ 10-1 108483........ 13-1
106968......... 5-1 106504 . . ....... 9-2 ] 108048 ......... 8-1 108496......... 6-2
105971........ 10-1 1065622......... 7-2 | 108057......... 8-2 | 108501........ 14-1
106030......... 3-2 | 1065567......... B-3 ] 108092........ 15-2 | 108502........ 14-1
106055......... 5-1 1065690........ 10-1 108093........ 15-2 | 108509........ 10-1
106165........ 14-1 106603........ 15-2 | 108094........ 15-2 | 108510........ 10-1
106177......... 5-1 106604 ... ..... 16-2 | 108095........ 15-2 | 108537......... 8-2

Wheel Horse Products, Inc.




NUMERICAL INDEX

Part No. ;‘g Part No. Eg Part No. Z‘g Part No. T\jg
108544 ........ 11-1 109193......... 8-3 ] 900015......... 8-1 908038......... 9-1
108544 . . ... ... 11-2 109193........ 11-3 ] 900015........ 14-2 | 908040......... 4-1
108663......... 7-2 109199........ 11-2 | 900036......... 8-21 908040......... 4-2
108665......... 7-2 109212........ 11-1 900036......... 8-3] 908042......... 4-1
108580........ 16-2 109313........ 11-1 900063......... 1-1 908043 ......... 3-1
108588......... 8-1 109314 ... . ... .. 8-2 1 908002......... 6-1 908047 . ... .. .. 14-1
108589 ......... 8-1 109316......... 8-1 908002......... 9-1 908143 . ... ... .. 4-1
108590......... 8-1 109316......... 1-1 908002......... 9-2 ] 808143. . .. ..... 4-2
108599......... 8-1 109318......... 9-1 908002........ 10-2 | 908144 . . . ... ... 6-3
108680 ......... 6-3 109319......... 9-1 908002........ 14-1 9098540. . ... ... 14-1
108681........ 15-1 109320......... 7-2 1 908003......... 6-2 | 9095664 ... ..... 13-1
108709........ 165-2 109322......... 8-2 ] 908003......... 8-1 909848 . ..... ... 5-1
108710........ 15-2 108323......... 8-2 1 908003........ 10-2 1 909848. . ..... .. 6-1
108716... ... ... 6-2 109342........ 156-1 908003........ 11-1 909848......... 6-3
108717 ......... 6-2 109355.. ... ... 11-1 908003........ 11-2 ] 909862........ 14-1
108758......... 3-2 108366 ........ 11-2 | 908005......... 6-2 | 909885......... 9-1
108825........ 14-2 108366......... 6-3 | 908007 ......... 6-2 | 909885......... 9-2
108826........ 14-2 108367 ........ 11-2 908007 .. ...... 11-1 910808......... 8-3
108828......... 9-1 109364. ... ... .. 6-1 808008........ 12-1 910808...... .. 11-3
108829......... 9-1 109366......... 6-3 | 908015......... 5-1 910837 ......... 8-2
108830......... 9-1 109367......... 4-1 908015....... .. 6-2 { 910837......... 8-3
108852........ 10-2 109370......... 4-1 908016 ...... ... 8-3 | 910837........ 10-1
108853 .. ...... 10-2 108371......... 6-3 908016 ...... .. 10-1 911423 . ... ..... 3-2
108872...... .. 12-1 109372 . ........ 6-3 908016. ... .. .. 14-2 911423......... 4-1
108881 ......... 3-2 109377 ......... 4-2 908017 . ........ 4-2 911429......... 4-2
108881......... 4-1 109445 . . . . . ... 11-1 908017 ......... 8-3 911738........ 10-1
108881......... 4-2 109445 . .. ... .. 11-2 908017 ........ 12-1 911747 ... ...... 6-2
108882 ........ 10-2 109547. ... .... 11-1 908017........ 16-1 915002......... 5-1
108889 . ....... 15-1 109547........ 11-2 | 908018........ 15-1 915083 ......... 6-2
108890........ 14-2 109553........ 11-1 908019....... .. 4-2 1 916111 ...... ... 3-2
108887 ......... 8-3 109663 .. ...... 11-2 908019 ......... 7-2 g15111. . ..... .. 6-2
108898 .. ...... 10-1 109597 ........ 16-1 908020........ 15-1 918111, ........ 8-1
108903 ... ...... 7-2 109733......... 5-1 908032 ......... 1-1 915111. . .... ... 9-1
108904 ......... 6-2 109835 ........ 14-1 908032 ......... b-1 915111......... 9-2
108905, ........ 6-2 109954 . .. ... ... 8-3 908032......... 6-1 915111........ 10-2
108911........ 11-3 109972 ......... 9-1 908032......... 7-2 1 916111 ... ... 11-1
108914 .. ........ 9-2 110065......... 9-1 908032......... 8-1 916111........ 11-2
108995........ 11-1 110066......... 6-2 | 908032......... 9-1 916111........ 12-1
108995 ........ 11-2 110067 ........ 10-2 | 908032........ 14-1 916111........ 14-2
109042 . .... ... 14-2 110068........ 12-1 908033......... 9-1 915112. . ... .... 6-2
109045. ... .. .. 11-3 110079......... 9-2 1 908034......... 6-3 ] 9156112......... 7-2
109081........ 12-1 110089......... 9-2 ] 908034......... 7-1 915112. .. ...... 8-2
109082 ........ 12-1 110092......... 8-21908034......... 9-1 9156112......... 8-3
109083 ........ 12-1 110093......... 8-2 1] 908034......... 9-2 1 915112. . ...... 11-3
109084........ 12-1 110095......... 8-2 | 908034........ 10-2 | 915112........ 14-2
109085........ 12-1 110096 ........ 12-1 908034........ 14-2 ] 9156112........ 15-1
109086 ........ 121 110097 ........ 12-1 908035......... 4-1 915113......... 1-1
109088........ 12-1 251053 ........ 15-2 | 908035......... 6-2 1 9156113......... 3-1
109102........ 11-1 517787 . ... .. .. 10-1 908035......... 9-21 916113. . ....... 4-1
109102........ 11-2 518017 ........ 10-1 908035........ 14-1 916113. ... ..... 4-2
109112........ 11-1 518017 ........ 11-1 908036......... 5-1 916113......... 5-1
109112 . ....... 11-2 518211......... 8-3 ] 908036......... 6-3] 916113 ......... 6-1
108114, .. ..... 13-1 518246........ 111 g908037......... 6-1 916113...... ... 6-2
108117 ........ 1141 518246........ 11-2 | 908037 ......... 6-2 ] 915113......... 6-3
109117........ 11-2 803359........ 15-2 | 908037 ......... 9-1 915113......... 7-1
109127 ......... 8-3 | 803360........ 15-2 | 808037 ......... 9-2 ] 815113......... 8-1
109154 ... ..... 13-1 803361........ 15-2 1 908038......... 3-1 915113......... 9-1

Wheel Horse

Products, Inc.




4 NUMERICAL INDEX
Par\t No. :‘g Part No. zg Part No. zg Part No. ’;’g
8916113......... 9-2 920083...... 10-2 | 933504 . ........ 7-2
915113........ 10-2 920083...... 11-2 § 933505......... 7-1
815113........ 14-2 820083...... 14-1 8933505........ 14-2
815115....... .. 4-2 | 920084 .... .. 14-1 933506......... 7-2
915234......... 6-2 | 920122...... 6-2 | 933506........ 14-2
915236........ 13-1 920122...... 11-1 933507......... 7-2
915551 ......... 8-3 920122...... 11-2 | 935103......... 9-2
915651........ 11-3 920155. ... .. 11-3 936032 . ....... 14-2
916663 ......... 6-1 920160... ... 11-1 936121......... 4-2
915663 ......... 6-3 920160...... 11-2 8936125........ 14-2
915663......... 9-1 920225...... 6-1 937009......... 4-2
920004......... 8-3 920228...... 7-2 } 937089......... 3-1
920004........ 11-3 920248 .... .. 6-1 937089........ 14-1
920004 ........ 12-1 920249 ...... 9-1 937099......... 4-1
920007......... 6-2 920249...... 9-2 | 937108........ 13-1
920007 ......... 8-1 923784 .. .. .. 111 8937221........ 14-1
920007 ......... 9-2 923784 ...... 11-2 ] 943023......... 9-2
920007........ 10-2 923785. ... .. 8-1 943322......... 9-2
920007........ 11-1 923787 ...... 8-1 943334 .. .... ... 9-2
920007........ 11-2 | 923795. ... .. 10-1 943341......... 9-1
920007........ 14-2 926694 . .. ... 6-1 943420. ........ 3-1
920008......... 7-2 | 926694 . . .. .. 6-2 943460......... 3-1
920008 ......... 8-3 926694 .. . ... 7-2 943460... ... ... 4-1
920008...... .. 11-3 926694 . ... .. 8-1 943460......... 4-2
920008........ 15-1 926694 . ... .. 8-2 950154 . .. . ... 11-1
920009......... 6-1 926694 ... . .. 8-3 950154 . . ... ... 11-2
920009......... 6-2 926696 . ... .. 7-2 1 960010....... .. 9-2
920009...... ... 6-3 | 926696.... .. 8-3 ] 960151. . .... .. 10-1
920009......... 8-2 | 926696.... .. 10-1 960152 . .. ... ... 9-2
920009......... 9-1 926696. ... .. 15-1 960152........ 11-1
920009......... 9-2 926698 . ... .. 8-3 | 960152........ 11-2
920009..... ... 10-2 926699 ... ... 15-1 960152 .. ...... 14-2
920009..... ... 14-1 932000...... 12-1 973310........ 12-1
920010..... ... 14-1 932001...... 6-2 973370........ 12-1
920011......... 4-2 | 932008...... 6-1 979120......... 7-1
920011....:....6-1 932008...... 6-3 1] 810242R2.... .. 12-1
920011......... 6-2 932008. ... .. 15-1 810243R1....... 4-1
920017......... 7-2 | 932016...... 6-1 810243R1....... 4-2
920038......... 8-3 | 932016...... 7-2 | 810302R1...... 15-2
920039......... 6-2 | 932016...... 14-2 | A-1392 . . ... .... 3-2
920038 ......... 6-3 932017 ...... 6-3
920039...... .. 10-1 932017...... 12-1
920079......... 8-3 932035.. .. .. 5-1
920079........ 11-3 932120...... 12-1
920081 ......... 6-1 932917...... 12-1
920081........ 10-1 932997...... 12-1
920081 ........ 10-2 | 933148...... 7-2
920081........ 11-1 933156...... 3-1
920082......... 4-2 933184 . ... .. 3-2
920082......... 5-1 933190...... 6-1
920082........ 10-1 933221...... 5-1
920082 ........ 12-1 933230...... 7-2
920082 ...... .. 15-1 933267 ...... 6-1
920083...... ... 1-1 933268...... 7-2
920083......... 7-2 | 933274. ... .. 14-2
920083......... 9-1 933503...... 6-3
920083......... 9-2 | 933504...... 6-1

Wheel Horse

Products, Inc.




’«j;{ hE VoS et}
‘\\ Product information and specificatio
Ny . . . . RS

WA v\peel ;Hor/sie Products, :lr!g:.' ’resg v i:;grlmt

,_;"and-'standard equipment \M(hom'ng‘ﬁ without incurring obligation».ﬂf

Lk ' [

~M|lawn'&garden tractors

515 West Ireland Ro Box 2649, South Pend, Ind fﬁn’%%

.- § ? N 37 e
4 g S

MY




